6358

Model 210
Compact Tractor
Prior to S/N 9686282

Parts Catalog A1258




CASE MODEL 210
COMPACT TRACTOR
PRIOR TO S/N 9686282
Parts Catalog No. A1258

Print Shop 2500 1-76  *Tn<




CASE MODEL 210 COMPACT TRACTOR

TRACTOR MODEL AND v 2NGINE MODE, SERIAL AND
SERIAL NUMBER & SPECIFICATION NUMBER

TRACTOR MOD EI.C@\%%NATIONS ENGINE MODEL DESIGNATIONS
S/
K - 241 - A C20181 ENGINE
210 TR'@g@ SPEC. NO. 46708D

When using this catalog, notice the reference to serial
SERIAL NUMBERS numbers of various components noted here and listed in

the “"description’ copy. By referring to correctserial num-
bers, proper parts identification will be assured,
e




GENERAL INFORMATION

indexes

This Parts Catalog is arranged for easy
identification of Genuine CASE Service
Parts. An alphabetical index is provided at
the front of this Catalog to locate the major
groups or assemblies. A numerical indexat
the rear of the Catalog gives the part num-
bers and the pages on which they are de-~
scribed.

iHlustrations

All parts are illustrated in "Exploded
Views" which show the individual parts in
their normal relationship toeachother. Re~
ference numbers are used in the illustra-
tions. These numbers correspond to those in
the "Reference Number'' column and are fol-
lowed by the part number, description and
quantity required.

indented Descript
Indented parts in the descriptive list areapart of the

Orders

Orders should plainly specify correctpart
number, full description, quantity required,
machine model and engine model, machine
and engine serial numbers, method of ship~
ment and shipping address,

Changes

When changes to the machine make it nec-
essary, revised pages for this book will be
issued. The revised pages will be issued with
the same page number as those they replace
and the "issue" number and date will be
advanced.

It is imperative that revised Parts Book
pages be inserted o their respective
Parts Books as received. Failure
to do so will le@ fusion and defeat the

purpose of th@

<

ing assembly or sub-assembly.
e number of parts used on a ma-
this case the quantity shown is the

number required for the preceding assembly or embly
REF. PART NO, REQ'D
A 55159 CYLINDER ASSY s ear steering ........ . |
28 A 56208 X Tear cylinder . . ... .............. 1
290 A 55956 adjusting, socketassy ., ........c.000.. 1
30 A 55957 ocketball, ,..........¢c.0ci i nnn 2
31 A 56210 -80cket . . ... ... .. .. e 1
32 A 56209 -socketspring . .............. . . 1
33 G 45175 PASSY-socketassy..................... 1
16- 836 BOLT - 1/2" x2-1/4"N.F.hex, . . .. .. u .o 1
34 132- 104 @ N -cotter, 3/16" X 3" . .. ...t iittennnnnnnn 1
35 A 55889 STUD - ball,socket & cylinder ........ e e e e e 2
36 13- 410 BOLT - 1/4" x5/8"N.C.,hex. . ... ... ..., 4
37 92- 4 LOCKWASHER - 1/4" SAE .. ... ...ttt nnnnnnn 4

Terms "Right Hand” and "Left Hand”

"Right Hand" and "Left Hand" sides of this machine are determined by standing at the rear
of the unit and facing in the direction of forward travel,



AIr Cleaner + « e c s cs caossssssoscssscun

Battery

Belt, Starter-Generator. ...

Breather, Crankcase
Camshaft ......
Carburetor ....
Connecting Rod ..
Crankshaft .....
Cylinder Block
Cylinder Head ...
Electrical System
Engine Block &
Attaching Parts
Engine Mounts
Exhaust System . .

.
.
.
.

L)
.
.

Axle, Front
Axle, Rear
Baffles & Shrouds
Brakes
Decals
Electrical System
Fenders
Frame

Grille « .«
Hitch
Hood .
Implement Lift Lever

s 8 o5 0 o &

o & s« ® @ © 8 e & o =

s » 8 8 @ s s s e 0

)
.
-
.
.
.
.
°
.

ALPHABETICAL INDEX
ENGINE SECTION

.
.

.
.
.
-
L]
.
.
.
.
.

Page

5
49
15

1

7

15-17

9
9
11
11

49-51-53

¢ s o

11

. s 00 19

5

Filter, Breather
Flywheel
Fuel Pump - .
Fuel Strainer
Fuel System
Gasket Kits
Governor
Muffler
0Oil Pan
Piston .
Pulley, Clutch
Spark Plug

Starter-G
Tank, Fu e
ge

R SECTION

Models D8 Wheel Weights

Model J21 Sleeve Hitch
Model H13 Weight Box

Model H18 Counterweight

Brackets

Pulleys, Belts and Idlers

Pulley Clutch

Seat, Operator's
Steering Wheel & Gear
Tail Lamp « o o«
Tool Box
Transmission
Wheels, Front & Rear

e o 0 o 0 0 o

« s s 0.
® e s 0 0
¢ s 8 8
* * 0 o0
o o 0 & 0
s = s s
® o 0o 0 o
« o s 8 s
* e 000
e e o o
. e s 0
e e v s s
¢ s 8 a0
s e 0 a0
o s e 0o @
s 8 8 s e
e e e

e s s 0
LR S )
LI I A

” e s e

« e s &

¢ s s 0
e s o 0
..

* s 0 0

¢« B 8 s e & + s+ =

.

Pa_g e

ees 11
. 15-17
e 15
eee 15
... 13
ees 11
ces 9
.o 11
eee 9
... 23
oo 49
. 45-47
cee 15
«ee 19

7

Page
57
55
59

59

33-35
21-23

.o

. s

27
31
49
21

39-41

29






CASE MODEL 210 COMPACT TRACTOR

REF, PART NO, .

KC
129-
KO
NSS
A
NSS
177-
193-
KO

0 KO

= OO =I®WG kWM -

113-
195-
192-
129-
111-

192-
0 129-

O -JU Wwh—

237895
409
275341

70090

94

6
237421
237423

19053
19213
207
525

103
256
19449
20
102

Printed in U,S,A,

AIR CLEANER

DESCRIPTION
AIR CLEANER ASSEMBLY (includes items 4,6 and 10). . .
NUT -wing 3/8" NC . ciievoesnnses .
GASKET -airhorn .....0c00cc®
COVER - air cleaner (Order K0237895) ........
ELEMENT - air cleaier cecosrscscas cesss v s
BASE - air cleaner (Order KO237895) cessasann
SCREW - fillister head 10-32 X 5/16" cess e o eeccoces
WASHER - plain 3/16"« ¢ « s e s coeeenss

PRE—CLEANER ® & 8 48 808 8550880080000

GASKET - cover, air cleaner «..c.cccccececrccnvsans

EXHAUST SYSTEM

MUFFLER - exhaust ¢ s s escs a0 caervses
PIPE - engine exhaust +ecececeeeesssan
BOLT - 3/8"X1"NCheX evcevcssacssns
WASHER-S/B"plam o 8 4 0 50 0 0 (NI ]
LOCKWASHER - 3/8" <« e e ev. NI

NUT 3/8”Nchex o o 0 a s e e s 6 8 0 80 080 020
BOLT - 5/16" x 1~ 1/4" round are neck NC « ...
CLAMP - muffler cecessssssssnns

LOCKWASHER - 5/16" . s 00 s 0 0
NUT = 5/16" NC hex oo\ s s

Qctober 1975

[ y—y

[ N Ll

Pt b b e b b b ped et b






CASE MODEL 210 COMPACT TRACTOR 7
CRANKCASE BREATHER

REF, PART NO, DESCRIPTION REQ'D
1 129~ 409 NUT -1/4"NChex «eeoee.. S o e s e s s e e s s et s seecnene 1
2 92- 4 LOCKWASHER -~ 1/4" 4t ieverannnnan s e esesssesses 1
3 KO 275220 STUD - valve COVEr s s s oo et oo ctnccoccnosen S |
4 KO 275143 COVER -valve .+t ceeveee S e s e s e u s e s a e s b e ssenn s 1
5 KO 231032 SEAL ~breather' .« s¢ ceceeocoasese s e s s s e s sssecsse 1
6 KO 235048 GASKET - breather plate + « s+ ¢ s s s s s e coeccococeas eees 1
7 KO 235118 FILTER - breather ....... et e s s s s caa s st s ecscs e e 1
8 KO 235117 BAFFLE -breather .« ¢scveeeececoseses o |
9 KO 235047 REED - breather C 4 s s s e s s e s s s s s s e es e nenenee N |
10 KO 235631 PLATE - breather ........ e s e s e s e s e s e s s eesenan "1
11 KO 275144 GASKET - valve cover ceneccens oo cesesseeassse 1

CAMSHAFT AND VALVES

14 KO 235826 VALVE -exhaust ¢« v oceewvs. O |
15 KO 235008 VALVE - intake s+ e s e s o e e s o s MNhie s ocececoa eeese 1
16 KO 230170 INSERT - exhaust valve seat N N o ecsssssecoscoscecae 1
17 KO 235007-S GUIDE-valve...........‘ ...... Cerereenne. 2
18 KO 235011 SEAT - valve Spring .. ... ce et ecaescnsans eee 2
19 KO 235010 SPRING - valve ..... e e e)) crrress s nesnsssscace 2
20 KO 230011 RETAINER - valve spr%o ........... ceeercanses 2
21 KO 240013 LOCK - valve retainer, f s e s s s a st eacanceen ceea. 4
22 KOD 235327 LIFTER ASSEMBL C‘) c et e s e e s e s e s e s s e eneeeces 2
23 NSS SCREW - tappe NE oovonnnnnsn S |
24 NSS LIFTER - va "\ . ® 60 st e 8 s s e secesss e eeen 1
25 C 23086 CAMSHAFT ASSEMBLY ... .... T |

26 KO 275066 SPACERA\GAriShatt, .005" « v v v oo oo veve... UAR

26 KO 275067 SPACER amshaft, .010" o o s o s et v e vsosoeceaosansa UAR
27 KO 235053 BN cte s e st eccenens e |
e [ |

28 Vv 34346 [

Printed in U,S.A, Qctober 1975






CRANKSHAFT.PISTON — CONNECTING ROD

CASE MODEL 210 COMPACT TRACTOR

REF. PART NO.,

1 NSs
2 KO
3 NSS
4 NSS
5 NSS
6 KOA
7 KO
8 NSS
9 NSS
10 KOA
11 KO
12 92-
13 C
14 NSS
15 KOA
15 KOA
15 KOA
15 KOA
16 KO
16 KO
16 KO
17 KO
18 C
19 R
20

21 W
22 KO
23 A
24 C
25 195-
26 131-

235287

235611
235004

235139

235003
6
22698

235567
235569
235571
235616
235288
235289
235290
235573
18101
16287
40035
5063-S
236364
27001
18097
541
301

Printed in U.S.A,

DESCRIPTION

PISTON AND ROD ASSEMBLY (Std. Siz€) eevoeeseocnean.

RING SET - piston (For oversize, see item 16) .. ..
RING - t0p compression -+ ceeeoeeceen. e e

RING - 2nd compression (Includes expander) - .«-...
RING - 0il (Includes expander) =+« :-vecevencenns

PISTON ASSEMBLY (For oversize, see item 15) .. -

RETAINER - Diston pin = =« c e e v e s s st e e e aveenns

PIN_piston © e c s e e e b b0 e ane e s o s e s e e
PISTON ¢ ¢ « « e e e ns. e e e e st e e
CONNECTING ROD AND ASSEMBLY (For undersize,
Seeitem 18) v v et e ie ittt nna. “ s e s e

WASHER -special «cv v v veevrsvceccennceas

LOCKWASHER + ¢ ¢ 2 s e s evoscsncccsancacess
SCREW - cap, connecting rod « « e« ceovsvseaas
ROD - connecting -« + s veeetenecerecnces
PISTON ASSEMBLY - .003" oversize (use std. ring set) .

PISTON ASSEMBLY - ,020" oversijfe
PISTON ASSEMBLY - .030" ovepsi

October 1975

—

il N L . Y T L R O T



10

@ @



3 O W W

CASE MODEL 210 COMPACT TRACTOR 1
ENGINE BLOCK AND ATTACHING PARTS
REF. PART NO. DESCRIPTION REQ'D
C 21814 SPACER - cylinder head -e-evocoovsvececancnnanans .. 6
KO 270158 BOLT - cylinder head 3/8 x 1-1/2" NC heX +ecesesesnsas 3
KO 270889 WASHER - cylinder head bolt « « « c s et e vt e e neen e 9
KO 236675 HEAD - cylinder -« .ecccicenencrnnscaneons e e e eee 1
KO 237658 GASKET - head e |
KOA 237871 BLOCK ASSEMBLY - cylinder, mini (includes camshaft
assembly, piston assembly, ring set, one main bearing, valves,
rod assembly, governor gear assembly and cross shaft) ... 1
KOA 237694 BLOCK ASSEMBLY - cylinder, short (includes camshaft ass'y
crankshaft and seals, piston assembly, ring set, main bear-
ings; plate and gasket, rod assembly, valves, governor gear
assembly and cross shaft) .............. e |
KO 230170 INSERT ~ exhaust valve .. .v.eoceeevrsosccssccaccens 1
KO 235007-8 GUIDE - valve « s e v eevoscasscssanssnscnscs ceeees 2
KO 235125-S SHAFT - stub OVEINOT =+ s cc s e e s ecennsvecocanconcns 1
Cc 18103 BEARING - needle, governor shaft «-.«ccccceece.e R ¢
41- 18 PLUG - expansion =« ssco oo eey e ecveseesesenoss 1
113- 409 BOLT - 3/8'" x1-1/4" NC hex plated-e ®\e e e e e e e e o oo eesan 4
92- 6 LOCKWASHER - 3/8'" plated « » » c s s esasesessases 4
KO 235025 GASKET - camshaft cover - . - ----------------- 1
KO 235026 COVER - camshaft gear « » «(¢¥ 3 e e s s o e s e e m s s s s e 1
g2~ 4 LOCKWASHER - 1/4" ed e e s s essssssssasssens 4
13- 48 BOLT - 1/4"x 1/2" N%‘b ...................... 4
KO 235353 GASKET - oil pan - . I R A R R ceesae 1
C 22699 BASE - oil pan -« » . 1
C 14399 PLUG - 0il drai e s s s e cas e eeossscesee e e ecoce e 1
R 16287 OIL SEAL - crank TEAY oo e v v oesocssecsons ceeseee 1
40035 tDhAll e cssevooesacncsrcanenecas 2
KO 235757 AtB s s s s s s a0 e e aecnn e s e cesen 1
KO 235070 g c e ceessenas e ceeeeennn «.... UAR
205- 27 ny¥iming hole | ... .. T |
C 22700 ATING ., v v v e s nnsrsecsccocens ceececeana 1
92- 6 HER - 3/8" plated ,......... cessireesssas 4
113- 207 3/8"x1"NCplated . v v iveeennveconncoccooans 4
C 18097 SEAL - crankshaftfront ............ccccccee.nn 1
KO 2358 YWHEEL ............ cceaseacenns P |
195~ WASHER - special, plated. . v v v v o v s oo nsrsaoccccnccns 1
131~ % NUT - special, Marsden . . . . . . v v e v e ene et eeeenn N |
Cc DIPSTICK ASSEMBLY .. .....ccteeesnescacasenacas 1
A 5 "O" RING - dipstick ... ... et enens R |
5748 STRAP - lifting ........0000een.. teesssssnaseass 1
c 18814 NIPPLE - oil drain extension , ...+ ¢ ceceeeeeccccaccesn 1
C 14906 GASKET - plug, oildrain . ....... e te e e e nnea eeeses 1
221- 1412 ELBOW - street . ... et eeensessanssencnssnnnscass 1
129- 143 NUT -3/8"NChex, jam ... eveoeenonssons et e e 6
129- 103 NUT - 3/8"NChex ..covecoveans -
92- 6 LOCKWASHER ~ 3/8" & .t itietossonsasosnsnnnosss 9
KO 237277 STUD - cylinder head .. .. ...t eeeennscecacensnas 6

Printed in U.S.A.

October 1975



12




CASE MODEL 210 COMPACT TRACTOR

ENGINE GASKET AND SEAL KIT

REF. PART NO.

1 KO
2 R
3 KO
4 KO
5 KO
5 KO
6 C
7 A"
8 C
9 C
10 KO
11 KO
12 KO
13 C
14 KO
15 KO
16 KO
17 KO

DESCRIPTION
231121 KIT - engine gasket .........
16287 SEAL - crankshaft, rear ...
235025 GASKET - camshaft cover ...
235353 GASKET -oilpan ....... .o
235757 GASKET - bearing plate « + . ..
235070 GASKET - shim (,010") .....
18097 SEAL - crankshaft, front ...
34423 GASKET - breaker cover ....
23108 GASKET - carburetor flange ..
227738 GASKET - fuel pump flange ..
275341 GASKET - carburetor air horn
235048 GASKET - breather plate ...
275144 GASKET - valve cover .....
10372 GASKET -exhaust . ... .....
235057 GASKET - pan (not used) ...
237658 GASKET - cylinder head _, ..
231032 SEAL - breather « v v e v v a0
237064 GASKET - oil fill tube (used on

Printed in U,S.A,

October 1975

Pt pt b b b b b b b b b b

13



14




CASE MODEL 210 COMPACT TRACTOR
BAFFLES AND SHROUDS
REF. PART NO, DESCRIPTION REQ'
1 C 18989 DEFLECTOR - engine air ° " """ trrrttet srerTerTEret R |
2 92~ 4 LOCKWAS /12/4”z1ncplate """" sttt 2
3 13- 48 BOLT - 14"x1 NC hex, zinc plated e csoeeveeeceaess 2
4 KO 237520 BAFFLE - cylinderhead ............ B |
5 KO 235652 BAFFLE - carburetor sideair ......ccc0cecececsssn 1
6 KO 235207 PULLEY -starter . ..., 00000 cecesccosscccncesess 1
7 C 14345 BELT - drive, starter-generator -......«... ceeecaanns 1
8 193- 107 WASHER - 1/4" zinc plated «« <« D
9 92- 4 LOCKWASHER -~ 1/4" zinc plated <+« e oo secececen eee 4
10 175- 436 SCREW - 1/4" x 5/8' NC truss head Phillips, zinc plated - ... 4
11 KO 235901 HOUSING = DIOWEL + » ccoonovosassecsssnsssnsnscnsase 1
12 13- 410 BOLT -1/4"x3/4" NC hex, zinc plated « « <« e e s e v s caaaen 4
13 92- 4 LOCKWASHER - 1/4" zinc plated = --c-scecacccaann eee 4
14 KO 235054 BAFFLE - cylinder «+««««++ T |
15 C 19021 SUPPORT - engine air deflector -+ -+ cccecceccceccen D |
16 113- 118 BOLT - 5/16" x5/8" NC hex ++-+--- cecscssccsccese 1
17 192~ 20 LOCKWASHER - 5/16'" e secesass I |
18 195- 521 WASHER - 5/16" plain =+« « =+« - - ceesecereonnes 1
19  129- 102 NUT - 5/16" NC heX « oo oo s SNy ooesss ceeranae 1

1 C 23049

2 C 23108

3 C 10678

4 214~ 251

5 v 34404

6 192- 20

7 113- 103

8 KOA 235845 y

9 1 412 /4”x3/4" NC fillister head s +ccecs s oo asaan
10 193- 28 L HER - 1/4" e e e cvvonasnnoncnncanens cenean
11 KO 275341 T =i NOTNl e+ e o s e e cceocececenscsescs ces e
13 C KET-fuelpumpmountmg C ettt st s e s e b e e
14 C BOW ASSEMBLY - fueltank s+ er e s o cccccccecce. -
15 C LIP - fuel line e« « 2+« t e e veoneen e s s sscecoes . es e
16 C HOSE - fuel line 48" s+ s s s s s s s s s s s s s s s s s s s s aaneans
17 C TANK - fuel s e vececsccncococses e e s eseccs s aanas
18 C CAP - fuel tank (Includes insert) +«cecseeccsccessenn.
19 C INSERT - fuel cap eescessesssnsrrcaccacns
20 C 16796 STRAP - fuel tank mounting « - e c e o cecccnccnecesns .
21  173- 215 SCREW - 1/4 x 1/2" NC round head, machine, zinc plated « «» - «
22 129- 504 NUT - square 1/4" NCs e e o cnvoescnscecncsns cheee e
23 C 14690 CUSHION =fueltank e« e s s s e o s o s o cecsoosss e e e cs s e

Printed in U.S.A. October 1975

DO DD DO DD bbb b = DD et bt = D DD DD R O

15






CASE MODEL 210 COMPACT TRACTOR 17
C23049 CARBURETOR
REF. PART NO. DESCRIPTION REQ'D
C 23049 CARBURETOR ASSEMBLY ......... ceo e I |
1 KO 200380 SPRING - tension, idle adjust. . ....... ceeas e I |
2 A 72092 SCREW -idleadjust ....¢.cv0vicneeeenan ceeennes 1
3 A 12077 NEEDLE - main fuel adjust . ..o envvrvnsenscenasas 1
4 KO 200383 SPRING - main fuel adjust ............. B |
5 A 72099 NEEDLE - idle adjust «...... tt e ee teseennasane 1
6 KO 200380 SPRING - idle fuel adjust ........ e |
7 F 19892 PIN-float . c.vveeernnteesnnscncncas I |
8 A 72078 FLOAT - carburetor .......... I |
9 KO 235448 BOWL ~ carburetor « « « v oo v eao s et et cecenanan ees 1
10 KO 235447 SCREW AND GASKET ASSEMBLY - carburetor bowl ..... 1
11 A 72103 KIT - carburetor repair ...... T |
12 NSS INLET NEEDLE AND SEAT ASSEMBLY .. ...ccccce.n . 1
13 NSS GASKET -bowlring ... vevsvoenoscsoncacennacs 1
14  NSS GASKET -bowl baffle + . cceveecacans ceseean I |
15 A 72083 GASKET -~ DOWL SCIeW o s e s v ossvenccnnees S |
F 19892 PIN-float ....cc0c0cee.. N O |
FUEL PUMP @
1 KO 230675  KIT- fuel pump for KO 84@:&@ P |
NSS SPRING - fuel pump Qeeeeoeeneacnanan . 2
NSS VALVE ...... N>+ e sececesscescssnscsenas 2
NSS GASKET - valv \ ceie e T |
NSS DIAPHRAGM LY ......... ceecenocane esees 1
2 C 22738 GASKET - 0 mounting c e e e e e s s scesecens. .. 1

Printed in U,S.A.

October 1975






CASE MODEL 210 COMPACT TRACTOR 19
CHOKE.THROTTLE AND GOVERNOR
REF. PART NO. DESCRIPTION REQ'D
1 C 16449 CONTROL - thTOttle « e s o o s s s ensansossceasoenanes 1
2 C 12224 HANDLE - throttle control, black s+ v evcetreecesess ]
3 C 16448 CONTROL - ChOKE s+ s cssavosssnssnnsonsannanscses 1
4 C 14506 HANDLE - choke control, white « « « c e c e e e ceenn I I 1
5 111- 1 BOLT - 10-24 x 1/2" round head, square neck e ceceveee 2
6 192- 18 LOCKWASHER - #10 Std. plated =+ s « e s e s e s e v e vevensnn 2
7 129- 17 NUT - #10-24 plated « e c e cs oo toeeecoanccccnsaeesces 2
8 KOA 237653 LEVER - OVETNOT ++ ¢ sasanosscansossnsnossnsnsnsns 1
9 113- 17 BOLT -1/4" x1-1/4"NChexX + ¢ e v v e v v teenncncanes 2
10 195~ 518 WASHER - 1/4" plated « « s o+ c e e e v snsonssacnassen 2
11 129~ 409 NUT -1/4"NEX oo onse sanacsanccasncsannancass 1
12 KO 235496 SPRING - ZOVEITIOT =+ =+ = eaaceaceccsoncn c e e e 1
13 92- 4 LOCKWASHER ~ 1/4" plated s s s s e s s seresncacacess 1
14 C 18098 WASHER - thrust -+ s r e v e s coeoessssosocssccssess 1
15 KO 275690 WASHER - wavy =scescececccsansne c s e e s e s s s 1
16 HO 43034 CLAMP_Swivel’wire.............-...... ....... 1
17 KO 235086 LEVER - speed control = =+seccccecesvcecnn R 1
18 KO 235085 SPACER - speed control bracket - s s es e e s 1
19 KO 235084 BRACKET - high speed stop =+« « Kx o\ v~ ceeces 1
20 129- 37 NUT = #10-32 hexX e s oo - RN\ A s esea e 2
21 92- 3 LOCKWASHER - 3/16" plated - R I IR s 1
22 C 23147 JOINT - ball =+« g @ ..... creeesasesen ee 1
23 KO 235277 ROD - throttle Xo 1
24 KO 235278  RING - retaining, throtleyed) "+« s e e ccerecccccaecn. 1
25 KO 235476  BUSHING - governor @ -------- RN « 1
26 KO 237455 SHAFT ASSEMBL NOr CrOSS s s s s s se s sss oo 1
27 V 34418 BEARING - needl nor shaft ««ccceee-e cee st ane 1
28 KOA 237031 GEAR ASSEM OVEINOT = oo e oo oo« tes st e 1
29 KO 235125-S SHAFT - g tUD s s e s o s o s o s o s ccccccccccsann 1
30 C 18099 WASHER - or stoppine-ceec-ece-.- R R « 1
31 Vv 34416 o Op +ccccctetessesossansncsansnos 1
32 KOA 237559 Toftle cable « =+ s e e caces B I AT . 1
33 KOA 236919 ER 2 choke cable s « « « « « e ceeaeaaa R |
34 v 34421 #10 x 3/8 ' NC fillister head + e e s o s e v oo 1
35 C 21679 P - choke & throttle cable « ¢+« cceceene ce e e 1

C
C
C
C
151-
113-
192-

193-
164-

OW=-ID N W

Printed in

(=4

17718
18793
18794
138
219
21

56

50

U.S.A,

PLATE - engine mount L.H.
PLATE - engine mount, R, H,

MOUNT - engine
WASHER - snubbing .
RIVET - pop 3/16"
BOLT - 3/8" x 2" NC hex
LOCKWASHER - 3/8"

LOCKWASHER - 3/8" countersunk external tooth cece s

BOLT - flat head, hex. socket .

e o0

October 1975

._.
R N N N O



20




CASE MODEL 210 COMPACT TRACTOR 21
PTO CLUTCH & LINKAGE
(USED PRIOR TO S/N 9685953)
REF, PART NO. DESCRIPTION REQ'D
1 C 19362 LEVER -cClutCh s+ e e s s s e s eecesscocacscsscssnacscasse 1
2 132- 46  PIN- cotter 1/8" X 3/4" s cvvevuaeens et i reeaeaea 1
3 C 18990 ROD -clutch ¢+ cecc.ee tes s acs s s s san s S |
4 C 18825 RETAINER - clutchrod «« ¢+ ... W s e s e s s aaseseensennce 1
5 132- 48 PIN-cotter 1/8" X 1" . L it eeennnaoaanns ceecanan .1
6 113- 207 BOLT -3/8"X1"NCheX ..uveseeensooos st e e es s e 3
7 195- 126 WASHER - SPacCer +cstoscecvssesssssssscsonansa 2
8 131- 118 LOCKNUT -3/8"NChex ...ueoaa- PP t i ese e . 1
9 195- 104 WASHER - 3/8" | i ittt svsnscnsssssnssnscancsnsascse 2
10 195- 525 WASHER - 3/8" . ....cccveenvsanns cee s s e P |
11 C 21679 CLAMP - cableguide ....... st s s eressaacseaac e 1
12 131- 178 LOCKNUT - 3/8'" NC hex e s e s s s e neaccenanees cesee 2
PTO CLUTCH & LI E
(USED S/N 9685953 AND AFTER@
1 A 37247 KNOB - lever, PTO ... '\\o ............... R |
2 C 20037 LEVER - PTO engaging : W e ese st eaaannnens 1
3 C 20035 ARM ASSEMBLY - PTO e s e e s e e ssesasassesensoee 1
4 353- 462 BUSHING - lever, daghfower. . ... ... e v I |
5 C 20093  BUSHING = fHDIOCK G 2062 v v v s s s e s eeeeaeeeennnnnn .1
6 PIN-10ll 3/16 BP0 ¢ o e e e v ennceanns Ceces e I |
7 == Creteeaseeanas ceee e 1
8 e+t s e s cesses s e s e cesseaanns . . 1
9 21" ... Ceeseaas cecenerseneaal
10 178X1" i ouvennns et eececeae e ee e 2
11 ylon 3/8". ¢ ittt i i Ceeeracatarenaee?
12 Gy clutchrod ...... oo . et ecssevaaae s 2
13 353- 442  MBUSHING - heyco .. . c o eeeeerseccccccncscas t s s s s e 1
14 ROP -clutch . ...t eeeetennss cees e e sasas .l
15 GUIDE - clutch 10d « o v s v s ve s sl 1
16 NUT - lock 3/8'" n.c. hex ........................... 2
17 WASHER - 3/8". . c e s s e e ceas cesesseesd
18 WASHER - spacer (used on models w1thout hyd 11ft) ceessnaral
19 BOLT - 3/8X1"NCHEX +eteveceecocannnonncanancnns 2
20 BUSHING = nylon . 4 e s et tsesescacesesasencsess ceee 2

Printed in U.S.A. Qctober 1975



22




CASE MODEL 210 COMPACT TRACTOR

CLUTCH ASSEMBLY (PTO)

REF, PART NO,

[Nol< BN B« B IS SO I VI

e
SR -}

—
no

13
14

16
17
18
18
19
20

C

S5

23

oo]
8
o

e o = = s * ¢ & s . @

DESCRIPTION
19803 CLUTCH ASSEMBLY - less screen e+ =+ + ==+ .
15721 SCREEN-graSS ® 5 5 ¢ B 6 8 4 6 e b b e s e 0 e e R
18907 HUB"ClutCh L I I R A I I I R R R A A N R
15718 PLATE_clutch ® o @ s o s 6 00 8 8 80 00606000888 00 00
40 BOLT - 5/16" x 3/4'' NC flat head socket == ++++
76 LOCKWASHER - 5/16" countersunk external tooth- - -
14291 DISC_friction ® 8 2 6 % 8 a0 5 8 s s P B e s e 0 s s e e
15515 WASHER ~ spring **ctessestetaacescncsons
15557 WASHER_spacer.Oﬁo” R EEEE RN EE
226771 PULLEY ASSEMBLY - clutch (includes disc) ¢ « » = « «
23245 BEARING - cam and pulley ***cerses a0t
21596 WASHER - spacer, .005" e+ ocoseoonasanans
CAM - clutch (used prior to S/N 9685953 must service
with (2) C23033 cams and (1) C23506 arm  « + « « + » «
CAM - clutch (used S/N 9685953 and after) must
service with (2) C23033 cams and (1) C23391 arm -« -
16786 SPRING - clutch load * s+ o+ ges s
59014 RING - retaining =+ =<+**+-+- . cees s
18908 SPACER_hub N EEEREEE Ve o o 2 0 0 00 8 0
2815N WASHER-fan17/32""' ra et e e e
18940 BOLT -~ 1/2" x 1-3/4" NC JH. threads *»-°---
23506 ARM - engaging (used\prior to-8/N 9685953) + + + =+ + «
23391 ARM - engaging (use 685953 and after) * **** *
207 BOLT-3/8”X1"N Perereercccccccccen
21 LOCKWASHER - v esesee e as tecesesans
19472 KIT - clutch s (includes items 2, 8, 11, 14, 15,
16, 17 an

Printed in U.S.A.

October 1975

a

N e e = I Do gmp—lac}p-ammv-r-n—lp-t

[



24




CASE MODEL 210 COMPACT TRACTOR 25
HOOD,.FRAME AND GRILLE

REF. PART NO. DESCRIPTION REQ'D
1 C 18942 FRAME - main (used prior to S/N 9685953) .. ...veeeeuas 1
1 C 19811 FRAME - main (Used S/N 9685953 and after) . . v v v v v v o v v v 1
2 C 16170 TRAY - battery . oo v vttt i e n et tseeenronssonosnnss 1
3 121- 106 SCREW - 5/16'" x 1/2" whizlock (used prior to S/N 9685953)... 4
4 C 16364 HOOD AND GRILLE ASSEMBLY (used prior to S/N 9685953) .. 1
4 C 20056 HOOD AND GRILLE ASSEMBLY (used S/N 9685953 and after) . 1
5 C 15183 SPRING - hood latch (used prior to S/N 9685953) ¢ o ¢ o o s o s s« 1
6 C 15184 LATCH - hood (used prior to S/N 9685953) ¢ s s s e v o e s e v a1
7 111- 1 BOLT - #10 x 1/2" NC round head, square neck (used prior to

S/N 9685953) « + v e« o cereeen ceeenone cesesaesens 2
8 192- 18 LOCKWASHER - #10 (used prior to S/N 9685953) s« s s s e v s e s 2
9 129~ 17 NUT - #10 NC hex (used prior to S/N 9685953)- « = « ¢ « s o s o0 - 2
10 195~ 512 WASHER - 7/32" zincplated +ccecesseesseiscssncns 2
11 C 18153 CHANNEL - instrument panel liner s+e+scecesecccocnsecee 1
12 C 16362 ROD - hood hinge ecscecececececenccacecnccnccsns 1
13 132- 46 PIN - cotter 1/8" x 3/4' (used prior to S/N 9685953)s ¢ s s o s s« 1
14 C 14500 SPACER - hood (used prior to S/N 9685953)¢ e ¢ s s s e v s v eves 1
15 111- 109 BOLT - 1/4" x 1-1/4" NC round head e neck (used prior -

to S/N 9685953) .. ....... NN 1
16 131- 71 LOCKNUT-1/4"NChex------ I |
17 C 18890 PAD -foot LH. s e o sosvesof{Vout/earsesesesnsncnsns 1
17" C 18150 PAD - foOt R.H, o ¢ o = » o.¢ T P ee 1
18 13- 514 BOLT-5/16"x7/8"NC% N
19 192- 20 LOCKWASHER - 5/16" % 2 s e s s e e s s veasr e es e 2
20 195~ 104 WASHER - 3/8" flat e ceceasans ceecnceannan 7
21 192- 21 LOCKWASHER-3/% .......... ® o ¢ 6 & 5 8 0 85 08 48 0 7
22 113- 206 BOLT - 3/8"x3 €X cesssssassassssssensees 4
23 C 16239 STRAP - bhatter OWIL 4 oo evanoocescs ceseaseanans 1
24 C 16373 PIN - latch /a3 e e a0 v e s t et ecasessasesssesssss 2
25 C 16374 Gttt e s esescassrsneses st e e n s 2
26  138- 319 PIN - 1-1/4" it eteeenes cecscanes ceees 2
27 129- 102 NU Chex ..... c s essasssssssnessenenes 4
28 C 16351 H D ME o asessssnssssssscssssanssnnssass 2
29 113- 207 N8/8" X 1" NC EX  w v vvmnnenes eeaeenae.. B
30 C 18733 N attachment e e s esesessacssesnsanasasassns 2
31 131- 1318 OUKNUT - 1/2" =20 NF jam  «veoeesssnsssoccssssss 2
32 C 1928 YARD-hOOd S 2 2 2 2 8 2 0 9 S ¢ S S S S PSS e e s 0 o 1
33 113- BOLT - 1/4" X 3/4" NC heX e o e s o s aaswe- cesecesacanss 2
34 192- LOCKWASHER - 1/4" i iveeeeososnssonnnsnsassssns 2
35 129 %' NUT - 1/4" = 20heX «eoveecsvnoscsas teecsessasses 2
36 C @2 LINER -~ hoOd ¢ ¢ ¢t e oo nsoecansoss c s e e s e s ¢ ve e 1

Printed in U,S,A,

October 1975






CASE MODEL 210 COMPACT TRACTOR

SEAT,.FENDERS AND TOOL TRAY

REF, PART NO. DESCRIPTION REQ'D
1 C 18996 SUPPORT_seat,front R R R I R 1
2 C 16404 SUPPORT_seat, TEAT s+ e+ e v s s s ccsnscossoscoccce v oo e 1
3 113- 424 BOLT - 1/2xX1"NCheX +cccecveccenecs s eeseoss . |
4 C 17152 HINGE ASSEMBLY - Seat +c e+« et
5 192- 23 LOCKWASHER - 1/2" ¢ ¢ s s e sssetsesssssrncecscacs .« 4
6 C 19417 TRAY ~t00]l s+ + s s e e e s accesces T 1
7 C 16429 PIN - seat hinge ..... cececssssssasesnsssnsansss 1
8 C 16129 SEAT - operators. ... ... Ceseseeecscssssanas I |
9 C 15410 CUSHION - rubber «ecoeeceooccocass esecsssassases 8
10 195- 2021 WASHER - 5/16 x 1-1/4" OD, zinc plated «cccesesesese. 4
11 113- 122 BOLT - 5/16 X1-1/2" e vevonennssscoocnscesn cesecsen 4
12 C 14534 BUMPER - 562t o ceacceocsacccaassae cesseesvsas 2
13 121- 106 BOLT - 5/16 x 1/2" flange WhizZlocK . essecosseeooosees 10
14 C 16446 FENDER = L.H. v o ¢ s e e s v 00 sassscacsssscssscsnssos 1
14 C 16447 FENDER-RH....... teeses s et e s e sancenacn cesee 1

Printed in U.S.A. October 1975

27



28




CASE MODEL 210 COMPACT TRACTOR 29
FRONT AXLE
REF, PART NO, DESCRIPTION REQ'D
1 C 18812 AXLE - front sessesovasosssossoassssssacsnasse 1
2 C 18777 SPINDLE - left hand ------ ® o0 a0 s 0 8 .6 8 8 8 068 e 00 08 0 1
3 C 18779 SPINDLE - right hand® * ¢ = » < * - s o 08000 s o s s a8 s 1
4 138- 99 PIN -1Oll ***** s s oo s eecacccescnnanssossoanreaes 2
5 C 11906 WASHER -thrust *****cs st e ceccersccccccccccccse 4
6 219~ 404 FITTING - lube *°***°-* I I I I A A P A R 1
7 C 13106 COVER - lube fitting *c*ccssreesarsccrscnsccccnncne 3
8 132_ 311 PIN - cotter 5/32 X 1_1/4n ............... R EEEE 2
9 C 12975 WASHER-wheelsp'mdle'“"”""""‘"'" oo 2
10 A 30881 WASHER - wheel spacer **c**csccsrecrcscccccccccs §
11 187- 1046 BOLT - 3/8" NC idented hex head = ***"" LI 1
12 C 14334 TIEROD s ecoeescsesnssnsnsessssasnnncnnass 1
13 C 12102 BALLJOINT - 1/2" RH.thread «cceccecccccscscocs 2
14 192- 23 LOCKWASHER -1/2"zincplated ++-ccesececacscacan 3
15 129- 125 NUT - 1/2" NFhex R.H.thread +:cccevcccacaceccnns 6
16 C 13605 BALL JOINT - 1/2" LH. thread sccevoscscesosssscasos 2
17 129- 325 NUT - 1/2" NF hex L.H, thread e« cccsreeesccoscecen . 2
18 C 18786 ROD -drag link s cs oo esesesese T 1
19 C 19009 PIN-axlepivot s e v e cenane s o s Ao Do osooonsocssos 1
20 219- 17 FITTING - lube Q Cereccnesanenes 2
FRONT AND RE @EELS
\Q
1 C 10263 WHEEL - rear, 5 bol 2
2 (@ 10314 BOLT - rear whee e e s s e s a s e e s s s s s s eacec e e 0
3 C 12081 WHEEL - front & 2
4 219- 403 FITTING - 1 S reecerennacesnssessasnaaeas 2
5 € 12110  BEARING - WAGOKGHNET « o s oo eeesesnnnnnnacsns 5
6 C 12111 BEARING cel\ outer e e s s s s s e s s s s s et eans s 2
7 C 21682 CAP -$la At e s e s e s e s e s s s e ccen s aenaces . 2
8 A 70185 CA sear (optional) «« .« c e s s bt e s es s e ae s es 2
9 A 70062 CAf ront wheel (optional) ¢eeeceseccccsnsscaes 2

<
¢
@

Printed in U,S,A.

October 1975



30




CASE MODEL 210 COMPACT

EF, PART NO,

R

1 C

2 C

3 131-
4 C

5 C

6 C

7 C

8 131-
9 195-
10 192-
11 113-
12 C
13 113-
14 192-
15 195-
16 C
17 126-
18 ¢
19 219-
20 C
21 C

18016
18014

356
16200
18992

14200
14201

1112
2021
20
103
18711
206
21
2069
15096
16
16692
404
12975
18017

Printed in U,S.A,

STEERING GEAR

DESCRIPTION

CAP - steering wheel ««.cc e e .

WHEEL-steering st e v s e s s e
NUT - lock 5/8" .......... ..

SHAFT - steering e«eecooseccann

SUPPORT - steering gear =+«

PIN - inOt 44 evecosssssocens

WASHER-Shim LIEC I I I B L I I Y )
NUT"jam3/4” L I B R I B R R

WASHER ¢t ceeeeosasonancs

LOCKWASHER - 5/16" zinc plated
BOLT - 5/16" x 7/8" NC hex ..

GEAR - steering .ccceeeeecenn
BOLT - 3/8"x3/4"NChex ......

TRACTOR

j»s)
3
o)

LOCKWASHER-3/8” L N R B I Y B O IR Y N I I I BN Y )

WASHER - 5/8" zinc plated +.....

BUSHING - flanged Ily].On s ¢ 8 4 8 0

KEY - Woodruff 3/16" x 3/4" «+s ..

TUBE - steering .« ..cceecesee
FITTING - lube 45° c e o v v v e
WASHER - 5/8"  +vvvuenn.,
CLIP - tinnerman (use with C1{

eering wheel) «.....

October 1975

DO DO DD o = b bk o P bbbt bed bbb i b b b b b e



32




5

CASE MODEL 210 COMPACT TRACTOR 33
DRIVE PULLEYS, IDLERS AND JACKSHAFT
REF, PART NO, DESCRIPTION REQ'D
1 C 18979  PULLEY - engine «+ oo« it eereeena e 1
2 W 5063-S KEY - square 1/2" X 3/4"” secesnrarccccacns S |
3 178- 858 SETSCREW = 5/16" X 3/8" ceececcaceses cessesssesas B
4 C 19869 GUARD - belt s e caceee s s s s s s s e s e e s e e . 1
5 113- 206 BOLT -3/8"x3/4"NChex ssveevreosssencacecs ceee B
6 192- 21  LOCKWASHER - 3/8" +osssececencons Ceeiieeeneee B
7 C 18974 BRACKET - drive idler mounting e « e s s e e s o v 0o s caconee. 1
8 113- 209 BOLT - 3/8" x1-1/2"NChex scseeerscccccces seess 3
9 195~ 104  WASHER - 3/8"flat ~osenses=- e cieesecessess UAR
10 C 17164 KEEPER -Dbelt «cceceescacscssasansssosonnanas 1
11 C 18966 PULLEY -idler, flat s ecceseocsovcccecncas P |
12 C 18978 PULLEY - idler V-groove =« ..« creecnn R I |
13 129- 103 NUT - 3/8" NChex «+sec-- cess s s sssese s e s . 2
14 C 18969 ARM - belt tension idler «ccssccessssssrssccocaccse 1
15 195- 541 WASHER - 5/8"flat s escesossnsocsncs P
16 132- 310 PIN - cotter 1/8" x1" «e oo Cessssssses e s v ranane . 1
17 C 15672 PULLEY - idler, flat s cssoce o vsymeccess T |
18 195- 104  WASHER - 3/8"flat e essooeecss Ceeierenerene 1
19 C 18980  SPRING - idler «+ssoseoes . I |
20 C 18960 PULLEY - V-groove ....... ..... ceecnne ceeess 1
21 126- 16  KEY - Woodruff #9 +.-.... @1 Ceireerttaieraeees 2
22 111- 202 BOLT - round head, squ ec 6" X3/4" eeeececee <. 4
23 C 15514 FLANGETTE o co o0 00) rssocnnonnse ceeeensesee 4
24 192- 20  LOCKWASHER - 5/16" (fo\y"e « = o s » o « Cheeariieneees 4
25 129- 102 NUT - 5/16" NC hex,/ > \e d)e « « = « T |
26 C 21681 BEARING - 3/4" e e i e e se e s eese et e )
27 C 21795 LOCKING COL SETSCREW "+ e eseeeecssssscsss 2
28 C 18981  JACKSHAFT . {(ZXa¥V......... P |
29 C 18968 PULLEY - T |
30 C cescssesnses 1

19688 KEEPgR s e s e as s e s s s ceseanacs
N

Printed in U,S.A,

October 1975



34




CASE MODEL 210 COMPACT TRACTOR

CLUTCH, BELTS AND GUARD

EF. PART NO,

R

1 C

2 C

3 138~
4 C

5 195~
6 192-
1 113-
8 C

9 C
10 C
11 187~
12 C
13 C
14 C
15 178-
16 126~

Printed in

18961
18964

96
15672

21

19553
17164
19397

18918
18919
18960

BELT - clutching
PULLEY - transaxle input

DESCRIPTION
SHAFT - clutch idler

LEVER - clutch
PIN - roll 3/16" x1" ...
PULLEY - clutch idler, .
104 WASHER - 3/8'" flat ..,
LOCKWASHER - 3/8"
233 BOLT - 3/8" x1-3/4"NCh
SPRING - clutch
KEEPER - belt
GUARD - belt
1036 SCREW - 1/4' x 1/2" self tapping
BELT - tractor drive

€X

LR S Y

.
.
.
.
.
.
.
.
.
s e o ® * o = o

858 SETSCREW - 5/16" x 3/8'" knurled cup point ..

16 KEY ~ Woodruff #9

U.S.A,

April 1973

35
REQ'D
ee 1
I |
* o 1
PR |
L UAR
oo 1
P |
A |
.o 1
LK 1
..o 4
¢ ® 1
S |
I |
ee 2
P |



36




CASE MODEL 210 COMPACT TRACTOR 37

BRAKE ASSEMBLY

REF, PART NO, DESCRIPTION REQ'D
1 NSS DRUM - brake (on transaxle) (order Kit below) s « e e s s o o 0 o 1
2 126- 16 KEY - Woodruff #9 « i v v o c e o s cosaassncssccososas 1
3 178- 858 SETSCREW - 5/16" x 3/8" knurled cup point + .+ oo oo vuo. 2
4 C 21994 BAND ASSEMBLY -brake .. eceecoees ces s s s s e 1
5 195~ 104 WASHER - 3/8"flat v v eeo e sosscosossssaccacssnsos 5
6 132~ 46 PIN - cotter 1/8" X 3/4" e vt evesnosnnansna cee s 4
7 L 32763 SPRING - compression ...... 1
8 131- 178 LOCKNUT = 3/8"NCheX +essvesseseoscocscacncasccs 2
9 C 18988 LINK =braké .« cesoveceocecoceoccsens 1
10 C 18985 LINK - clutch, forward ....cc0cccsetssanacsvecnce 1
11 129- 103 NUT -3/8"NCheX seveessncsonsssnnsasce ceesene 1
12 C 19552 TURNBUCKLE - 3/8"hex NC .....c004 cee s e s s sa s 1
13 C 18986 LINK - clutch, rear ,.,... cessesscassaar e 1
14 C 16379 SPRING-brake lock ....:itscssesocsssvsccossanncse 1
15 C 18147 LEVER -Dbrake IocCKk .svecseoscncoceccesn c s s e e 1
16 132- 310 PIN-cotter ...veeecacnna cbesecs s s e 1
17 C 18983 PEDAL ASSEMBLY - brake/clutch .- 1
18 C 12975 WASHER - brake shaft ce e .o 1
19 132- 336 PIN - cotter 1/8" x3/4" .... - 1
20 C 22048 KIT -brake «..... .. 1
21 C 21587 DRUM - .. e v vonvceedlse o 1
22 C 21584 BAND ASSEMBLY - @ 1

Printed in U.S.A. October 1975



38




CASE MODEL 210 COMPACT TRACTOR

REF,. PART NO.
1 C 19539
2 C 11219
3 35012
4 C 19324
5 C 11162
6 C 11163
7 C 18957
8 C 11165
9 Cc 11166
10 211- 5
11 ¢ 11167
12 C 11168
13 ¢ 11169
14 C 11170
15 C 11171
16 C 11178
17 13- 440
18 92- 4
19 C 19540
20 C 11173
21 C 11174
22 C 19546
23 C 19536
24 A 11538
25 C 11177
26 A 271287
271 C 11179
28 C 11180
29 C 11181
30 C 11182
31 C 11183
32 C 11184
33 C 11185
34 C 19547
35 C 11187
36 C

3" C

38 C

39 C

40 C

41 C

42 C

43 C

4 C

45 C

Printed in U.S,A.

C 18956 TRANSAXLE

DESCRIPTION REQ
LEVER AND HOUSING ASSY, shift (Includes Ref, 2 thru 7)== « «
RmG-snapl......-!llIIl.l.'lll.lllllllll.

RING_guad’shiftlever s s s s e s e st st e s s st
Pm_shiftlever & 8 8 8 28 6066 b6 e o000 ¢ @ s 08 000
HOUSING -shift lever e+ s s s e ot o s s ssscascescsoscse
KEEPER - shift lever e« s+ ecc e e R R A N NN
LEVER - Shift e+ s e eceossoscesannnasoccscnsaes
ROD ASSY. - shift (Includes Ref, 9 thru 12 and 24) + s s« -
SPRING 5 s¢¢¢cecececcsocsocscsssssssssossosoessoass
BALL - steel L O v e s e
FORK -~ shifter L I R R R R I R N A I A AT A A
ROD - shifter (3rdand 4th) =+ e v s e esscersosscacasss
ROD ASSY. - shift (Includes Ref, 9, 10, 11 and 14) «+ o+ oo« o
ROD - shifter (1st - 2nd and reverse) <o «e««..
AXLE -~ transmission I R T T I T S Y
WASHER -thrust s ¢+ et ee s ecesooosss R RN A A A )
SCREW - 1/4" x 2-1/2" NC hex capes + « Ceeeeeeea .
LOCKWASHER = 1/4" = ¢ s s« te e tssssssssens
GEAR-ring e s s s s a0 s s s e s s s e s s e
PIN - drive ooo....--.--.. P N N I I I AR
BILOCK ~drive eceoeccsceaea @ LR R N R
PINION -~ bevel ¢+ 06606 e cs s e s 0 s e s e s s e
SHAFT AND GEAR - brake NA P s s s s s st 0000 cee e
RING-snap...-...- R R R R O I N N I S S A R
SHAFT AND BEARING PINION +esecasensannnnas
BEARING-p]_nlO %-..o ..... R s e s e
GEAR ASSEMBLY L P S T T N N N SIS
BUSHING -~ et e r e s s e ss s s e s e s
STOP - shifte ¢ 2000 et s essassssasacecs s v e
GASKET - OVEI s ceoesoaesas t e s e ecssecaes
i housing s-+cs et vttt acas

GE %% (Brdand 4th) eessceveees cescssaennes
ng (1st - 2nd and reverse) esseecssecccceccn.

el ¢ et e et asns s e e s 00t

dler e e o v oo et s s as s s 660cccsscacaesn s v e e
SEMBLY - cluster (Includes two of Ref, 28) « .- -« .
HAFT - ijnput ~ see..
GEAR-Spur’inputShaft ..... L N T T
WASHER -thrust e« s e e s 660t eceseascasccas LRI N R N ST S
SEAL AND RETAINER - o0il (Includes ref, 45) s e e s ¢ oo o oo
SEAL -Qil +escoecooccaes sttt erssesssececcoas
PINION-output D T N T S N )
GEAR-Output ® ¢ & & 2 8 8 8 s 6 s S e e 00 0 e e s *® s 09 ¢ s 0

April 1973

P GO DD DN b DO b e DO b bt b e et OO0 b b b DD b DO DD P b 00 00 1 DO bt b b= DN DD D b b b b b b b s

39



40




CASE MODEL 210 COMPACT TRACTOR
C 18956 TRANSAXLE
DESCRIPTION REQ'D

REF, PART NO,

46
47
48
49
50
51
52
53
54

:1>(')<IN°

C 11196
C 19538
C 19537
83~ 412
F 53650
83- 514
672

5
11200
27999
11202
11203
11204
12652
11206
11205
11207
21491
11209
11210
11211
11212
19633
19541
19542
11216
11208
11223

oo

(3]

-
1

HOOQOQO"maQQrpraQa

OOOOOOR’)OOOOOO
-
L
[y
w

Printed in U.S,A.,

HOUSING - aXle ¢ s s oo s sasesaosssasssasssesnsscsecn
COVER ASSY. - transaxle (Includes ref, 54, 55, 57, 59 & 63)- -
CASE ASSY, - transaxle (Includes ref, 54, 55, 57 & 63) «+++
SCREW - 1/4 x3/4'" NC sockethead +esessoroccnrans
PIN -dowel ¢« s s 6 eecssecoessscssesasesse
SCREW - 5/16" X 7/8" NChex socoeoseoes e s s ee s accne e
PLUG - drain, magnetic =« «ssccocececsns .
LOCKWASHER = 5/16" ¢ s ¢ s s sossaoasosennnsnnanass
BEARING - needle + ¢ s« o e eoess s e s se e s ss v e
BEARING -necedle s s+ s s 6600 sacsescsosasssssoce
BEARING - ball e s e sesssessscsssessccaccss .o

BEARING - needle « ¢ o0 ce 00 s e v e s R EEREEEEE
BEARING -Dall s e e ceesssosessonsoacssncss
BEARING ~ needle T
SEAL = 0il s s e s e cscsesc0esan

WASHER - thrust « .+ «
SHAFT AND PINION .. .
BEARING - needle <« o+«
SHAFT - idler, reverse
SPACER - idler, reverse
IDLER - reverse o+ e+ ..
GEAR - spur se s e s
BEARING - thrust .. -
CARRIER ASSY, - diffe
CARRIER ASSY, - di

BUSHING - car embly sserecrcnccancccnnee
”O” RING - axle ------------ . e - “ s 8 68 s 0
boot mounting ® 2 90 0 8500 s 098 e s e s 0 000 o e

(UB - rear wheel @ s cecccecerscccccaccccncnccne .

BOLT - mounting, rear wheel ««e¢.eoesceeoaen ciesens
SCREW - 1/4" hex washer head - self tapping «+eeseeees

October 1975

41



42




CASE MODEL 210 COMPACT TRACTOR 43
IMPLEMENT LIFT
REF, PART NO DESCRIPTION REQ'D
1 C 18809 LEVER ASSEMBLY - implement lift -+ ... sessssesees ]
2 219- 404 FITTING - lube 45° +«ce v e et ia ettt e 1
3 C 17281 SPACER - latch « e coecoee-s et ieeee s eae e 4
4 C 18811 LIFT - 1atCh e e e cecetssononocossananans ceeeeees 1
5 164- 42 SCREW - 5/16 x 1-1/4" flat head socket «+scs e cecvce 2
6 C 17249 BRACKET - mounting top +«ceseaosnscnssceccoccaceen 1
7 C 17250 BRACKET - mounting bottom  «+ v ... A I I I I |
8 13- 614 BOLT-3/8X7/8"NChex ...... ces s s sessesessescse 4
9 131- 178 NUT - 10Ck 3/8" ceovececesoasssnoscscnnaanans -
10 138- 2054 PIN - spirol 5/16 x 1-3/4" « -+« R R RIS |
11 C 15564 SPRING - lift lever o« e e oo e s s s s s s s s asnes s mss e e 1
12 195- 521 WASHER - 3/8 x 11/16" OD s e es s acsa s ]
13 C 17067 ROD - lift lever push =« cescceoecon. T |
14 C 14525 BUTTON - thumb « ¢ s ceeesee F I I I I 1
DRAWBAR AND TOW H
1 C 13360 DRAWBAR ««ccvves cN\epyrovsroeneoceces O |
2 192- 23 LOCKWASHER -~ 1/2" d ececee cteeesersresacs 2
3 113- 424 BOLT - 1/2x1" NC cplated esssccssconccccnne 2

Printed in U.S.A.

October 1975



44

o
S
\)
SAANY
AN
AN
)
N

. #/W//é__
U7




CASE MODEL 210 COMPACT TRACTOR 45
C16852 STARTER-GENERATOR
(DELCO NUMBER 1101875)
(USE A 70202 FOR SERVICE)
REF, PART NO, DESCRIPTION REQ'D
1 R 15106 BOLT -through ««cececececececccaccscscccscscss 2
2 A 43494 FEAME ASSEMBLY - commutator end «secceecsococsssse 1
3 192- 20 LOCKWASHER = 5/16" ¢+ oo eoossananss teeeeeeneenas 2
4 A 40702 KIT - stud (Includes items 16,18 and 19) «ssces o ssseasae 1
5 A 72039 HOLDER KIT - ground brush s eosce et eeaccaconcoas + 1
6 A 72040 HOLDER KIT - insulated brush <.« ... e e e cre e 1
7 A 72038 BRUSHASSEMBLY ¢ cccoscosessscacscavcsscsnssoncnocse 2
8 R 15090 ARM - brush presSsure e« s-eesoeeoososssscnorcocssaes 2
9 R 16161 SPRING -Drush arf e e e cceceocceeccoecceasse ceeaan . 2
10 A 72042 COIL ASSEMBLY -~ field RRH, ecsceevseccsncrcescncasee 1
11 A 72048 STUD - armature terminal « ccccceceeeececcccscencn 1
12 R 16147 BUSHING - insulated, armature stud o« <+ ... oo ¢ oo 1
13 A 41927 WASHER - armature stud sececseoessocacssssscnsecss 2
14 129- 18 NUT - terminal stud 12-24 heX s e e eco oo ecesscasecsns 4
15 192- 17 LOCKWASHER - terminal stud #12 s+ s s s esesesesesassass 4
16 R 16148 WASHER - insulated, field stud (Ord T02) eseneeasas 1
17 A 72043 COIL ASSEMBLY - field L.H, « . {{ose¥ oo RN 1
18 NSS STUD - field terminal (Order S |
19 R 15077 BUSHING - insulated, field s r A40702) « c cs e e e 1
20 A 25447 INSULATOR - field coil s - - s et oo s cssasssesse 2
21 A 40736 SHOE - pole s s+ ss s B
22 A 40736 SHOE -pole « -+« O ettt cereeee 1
23 A 43495 ARMATURE ..... D |
24 126~ 111 KEY - Woodruff, arflAtire’ - essosesssssrscsnnseasssss 1
25 A 42127 SCREW - pole . e e e ae e s as e e as e s s s s s acencease 2
26 NSs BODY - starterator (Order C16852) +sssssseseenss 1
27 A 41959 SCREW - 10£327% "round head e«+ccececcccccccncccs 3
20 A 44433 RETAINER IBLY - DEATING = o v v v evvnvnnnnn ceeen 1
*30  NSS 2l JUrive end (order A44433)e + e e vvreeanenae. 1
3 A ball, drive end «ecocecceaaes c e s s st e sanae 1
32 A BLY - drive end R “ e 1
33 A - pulley e |
3¢ C § Y - starter, generator drive «scooeceon ceeeen 1
35 19 AC WASHER - 11/16" plated e coveesvsosssssasns 1
36 A FUT - armature shaft, driveend s e s s s s s s s ce s vessoees 1
3" A RETAINER - grease s v seeessoovsosacas cecescon e 1
*38 NSS SEAL - (order A44433) . ...cveusennssnnesnnansssnns 1

*Bearing retainer gasket and felt seal not required, Order A44433 retainer

assembly for servicing all starters.

Printed in U.S.A.

October 1975



46

W

N

SN

SR
N —®
&7
&

AN



CASE MODEL 210 COMPACT TRACTOR

REF, PART NO, DESCRIPTION
1 R 15106 BOLT - through (Includes washer) «+:«««...
2 A 72104 FRAME ASSEMBLY - commutator end «+ .- . .
3 R 15087 RING - bearing retainer +e+eesoaacaas
4 A 25461 BEARING - commutator end ball «+ ¢ s o s o0
5 A 72039 HOLDERKIT - ground brush « e cece o cuas
6 A 72040 HOLDER KIT - insulated brush ¢+ ¢ oe0o e
7 A 72038 BRUSH ASSEMBLY ¢ - cvctrecncesrenas
8 R 15090 ARM - brush pressure ssesseoceecececncs
9 A 25423 SPRING - brush arm ««ccssessosseacsss
10 A 72042 COIL ASBEMBLY - field R.H, «cctcvev v
11 A 72048 STUD - armature terminal ««+cceeo.e
12 R 16147 BUSHING - insulated, armature stu R
13 R 15079 WASHER =~ armature stud < -c«c-cever e e
14 129- 18 NUT - terminal stud 12-24 hex R
15 192- 17 LOCKWASHER - terminal stud #12 « o+ ¢ cs e
16 R 16148 WASHER - insulated, field stud =« -+ ¢ o0
17 A 72043 COIL ASSEMBLY -~ field L.H., s+ ¢ oo
18 NSS STUD - field terminal (See Ref, R
19 R 15077 BUSHING - insulated, field stud 0702)
20 A 25447 INSULATOR - field coil =+« + . Ceeane
21 A 40736  SHOE - pole, plain @
22 A 40736 SHOE - pole, noticed - . )
23 A 72041 ARMATURE.“““X.Q'.“””“
24  126- 111 KEY - Woodruff, arma O I
25 74- 610 SCREW-pole---. e ® s 0 s 0 a0 8000
26  NSS BODY - starter, g :r:;... (Order A70202) ..
27 173~ 237 SCREW - 10-3 d.hd, «-vceee.oen
28 192~ 18 LOCKWASH 16" plated ¢ e e co e
29 A 44433 RETAINER EWVIBLY - bearing « .+ 0000
*30 NSs }\ retainer (order A44433)...
31 A 25441 driveend ......0000...
32 A 72046 SEMBLY - driveend +...0004...
33 A 72047 -
34 C 14344 i - starter, generator drive .......
35 192- 26 (" ‘ ASHER - 11/16" plated .....0004.
36 A 25546, ~\WNUFT - armature shaft, drive end .........
37 A 434 @RETAINER-grease..................
*38 NSS % SEAL - felt (order A44433) . .....0000..
39 NSS SPACER - armature shaft, inner .........
40 A KIT - stud (Includes items 16, 18 and 19) ...

A70202 STARTER-GENERATOR

(DELCO NUMBER 1101970)

*Bearing retainer gasket and felt seal not required,
Order A44433 retainer assembly for servicing all starters.

Printed in U,S.A,

*® & e 2 s a2 e % e e

LLLniill
8
S

* & & & a2 e « o s 2 8
e & s e 0

S s & 5 & e & & ¢ 2 2 s B B e s * e e
s * o s

" & & & & e e & * o & » s 8 s & »
® % ® & & 2 B e * & o+ ® ® & @ & o
.

s & e o & ® ¢ & @
e & ¢ & & & e s

e e o o s @
& e« o & e+ 2 8 * & e »

October 1975

® 8 e 42 & 2 s e e & * 0 s 2 T s & & e & &8 B 8 8 " 8 s e o

O e e e e G0 GO P DD R e DD B b b b S R DD P R e DO DD DD P e b e e

47



‘48




CASE MODEL 210 COMPACT TRACTOR

ELECTRICAL SYSTEM

Printed in U.S.A,

October 1975

REF. PART NO, DESCRIPTION REQ'D
1 C 19120 HARNESS - Wire, ¢ v v e vvesssoocoasnsosncssanacsnsas 1
2 C 17187 WIRE - ignition switch to solenoid (yellow 8'") ,.....000... 1
3 C 14565 CABLE - battery to solenoid (red 10-1/2") , ... ¢ eeeeeeas. 1
4 C 14566 CABLE - battery to ground (black 12") . . . v v v v v e v eeneees 1
5 C 18998 SWITCH - strip |
6 C 14553 SOLENOID - start ,.....000:0.. |
(i A 70221 REGULATOR -~ voltage, 12 volt , .. v 00 oo ses e . 1
8 C 16852 STARTER - generator 12 V, (Repairs page45)Delco N0.1101875 1
8 A 70202 STARTER - generator 12 V, (Repairs page47) Delco No, 1101970 1
9 C 14537 CONNECTOR - headlamp .....ec00000ssescesnssses 1
10 C 17186 LAMP ASSEMBLY - warning, generator indicator ......... 1

B 50213 BULB - generator indicator (red) . o veoeoeeveeeoceos 1
11 C 22571 HEADLAMP ASSEMBLY - 12 Volt (Repa1rs pages5l) eecece. 2
12 C 18197 BATTERY - 12Vv0lt .. ....cceeecococsvcnenananas 1
13 KO 231281 COIL -ignition 12 volt |, .. .4 00 eeeesoceevoessnnsse 1
14V 34426 COVER - breaker contacts e s s acecscasesecacncces 1
15 C 17275 WIRE - regulator ground to solenoid (w| T e s enssess 1
16 M 20007 SPARK PLUG - (Includes gaskst) A6 B |
17 A 27251 GASKET - spark plug ..... S |
18 V 34433  CABLE - high tension .. ... 1
19 KO 230722 CONDENSER @ 1
20 C 18115 SWITCH - strip ..... . et eccesnscseacssnanes 3
21 C 19055 WIRE - solenoid to safety Ablack 17"} s v e seensaas 1
22 223- 20 FUSE - 20 amp, (used in harness) .,...ececeee.. 1
23 C 21595 SWITCH - ignition
24 C 17763 KEY - ignition N ) L |
25 C 19286 CONNECTOR - extension . ,....c.cc0000000000s 1
26 C 19287 WIRE - headli 0N . ..iieviesensancsnnnanas 1
27 C 18203 WIRE - PTO o clutch switch (black 14") eensnecees 1

QQ
\5&\ AlL LAMP

1 A 20965 ASSEMBLY - flood and tail . . . v v v v oo o v e v eeeses 1
2 B 50255 OLDING - lamp retaining . .....00eoseuvesoases 1
3 1093 SCREW -molding ,......00ce0eesscavcsosscas 1
4 A 408% LAMP -sealedunit ., ......veceeeveonensessnss 1
5 B BULB'red15CoP012V01t 5 8 68 08 88 858 5088 80008 2 1
6 B g%} WIRE -~ switch .. ......¢cieeceeececncsonsncncaa 2
7 173-@ SCREW -~ wire ... ..iieieestessvsesnocsanss 2
8 193- 4 WASHER - 1/4"10CK .. vevevenennsennonsncnanea 2
9 NSS SWITCH - (see kitbelow) . . v v eeveeeerenvoeancnoas 1
10 NSS KNOB - switch (seekitbelow), . v et cvevesseoesasese 1
11 B 50224 NUT -stiteh . .6 veeeeeeecacoconnscanossnonsss 1
12 10927 SPRING -terminal ., .....¢c00eeesnsoonnansanass 1
13 NSS BODY ... .icecoeeasssssscsasncnsssosnrnans 1
14 B 50293 TERMINAL - wire e s e acaan e s aaseaaa t e s s aesaa 1
15 129- 105 NUT -1/2"NCheX ... ieeeeesoososenssnnnsses 1
16 192- 23 WASHER - 1/2"10CK ., 4vesereeovennasennoness 1
17 10923 WASHER - bearing .. ...iveeervsesoconsssnanaa 1
18 113- 209 BOLT - 3/8 x 1- 1/2"NChex,zmcplated B |
19 192- 21 LOCKWASHER - 3/8" zincplated ., .. ..o veveveeeenenes 1
20 129- 103 NUT - 3/8" NC hex, zincplated .., ...veevevecesonsaas 1
21 A 34046 BRACKET - mounting, tail lamp _ _ . . ... .. .00 'eeueoee. 1

A 43182 KIT - switeh (includes knob) .. ... .. e s e e eererasenano 1



S50

-

R
SASEEARAAAAS

=
B
D)
0
v
3
)
7
‘.un
%)
y

Sk S S RS

copvaTT
R

USED S/N 9685953 AND AFTER

USED PRIOR TO S/N 9685953



CASE MODEL 210 COMPACT TRACTOR 51
ELECTRICAL SYSTEM HARDWARE

EF, PART NO. DESCRIPTION REQ'D
C 14060 NUT - backup 3/4" ....... e ecacccesnrenenan

R

1

2 C 17921 NUT - escutcheon 3/4" .. .vivvvvonnncace ceeea
3 C 10836 NUT -speed type "U" e e e v vecnceanseconacnsos
4
5
6

187- 485 SCREW #10 x 5/8" self-tapping hex, zinc plated .....
131- 629 NUT - speed type "U" &+ v v v e v aessnssoccoccnsse
187- 1047 SCREW - #8 x 1/2" self-tapping round head, phillips
C 22571 HEADLAMP ASSEMBLY ... ccccccssensrecsnce

7 NSS RECEPTACLE - headlamp (order C22571) «.cceccoeesnsn
8 C 14305 BULB - headlamp « ceseeen--
9 C 14304 GASKET -headlamp «.eseesssssscescsanccccscnas
10 C 22573 LENS - headlampe c c e e oo veoccacsssnsosssscscnscs
11 113- 103 BOLT - 5/16" x 1'" NC hex, zinc platede « s s s e e e e coeeveasn
12 193- 29 LOCKWASHER - 5/16" internal tooth « . v e e cscaaeeevecas
13 195- 520 WASHER - 5/16" plain, zincplated « .. coceasneoeccccsn-
14 129- 102 NUT - 5/16'" NC hex, zinc plated « « « « s e 0 e e s o« ceeccssans

15 111- 202  BOLT - 5/16" x 3/4" NC, rd. hd., square neck (batt. positive). . .
16 111~ 108 BOLT - 1/4" x 3/4" NC, rd. hd., square neck (batt. negative). . .

17 129- 101 NUT -1/4"NChex ....e.e. esrsecceacsnsanus
18 113- 102 BOLT - 5/16" x 3/4" NC hex, zin cese e e
19  193- 70 LOCKWASHER - # 10 external . -

20 129- 122 NUT - 5/16" NF hex ....

»
.
.
.
s s ° e @
[ I T T T I
a8 o » & 8
« o s

b 1 HR GO R b = DO PO b DO DY GO D 00 = DO W = e S DO DD S DD DO DO W R R

21 C 14599 BRACKET - starter genera just ceeeens

22 129- 27 NUT - # 10 NF hex Xb..-... cesss e .
23 192- 18 LOCKWASHER - #1 e e s e eesssssanes ces e
24 169- 131 SCREW - # 8 x 5/16' lister head e ¢ c e a oo eocecsenes
25 22- 58 BOLT - 5/16" x hex, self-tapping. - « e« e e s e s o s oo
26 187- 1844  SCREW - # 10 ' UNF Self-tapping s e evesosesens
27 C 18788 SUPPORT - generatdr ... ccvesscascccccssnns
28 13- 612 BOLT - 3/8! 4" NC heX . esosoasasaasccsnsannasnecs
29 L R
30 er generator adjust .. ..o e
31 “WITE veennnonoccnns e iseesen s
32 -"#10x7/8" binder head .. caseeecccssacesnacs
33 ASE - nylon 13/64"
34 JT ~ #10-32 SQUATE 4 e cvacseonaascansoscacsansas
35 VASHER - #10 ... cceceecceesssssassoanccsanscsncs
36 OLDER - stripswitch . .c .o veeececccscsnnsssccccs
317 NUT-#10-32hex .veeaanan ceecsssatasecenar s

CLIP - wire holder ....cceeas

Printed in U.S.A. October 1975



A weorrant

TOSTART ENGINE  DISENGAGE ATTACHMENT DRIVE
AND DEPRESS CLUTCH /BRAKE PEDAL

TO PARK THAUTOR  PLACE SHIFT LEVER
INTO NEUTHAL  OISENGAGE ATIALHMENT LHIVY
SIGF ENGINE AND 10U K

CAUTION  STOP INGINE AND ALL DRIVES Whin
DISMOUNTING TRACIGR OR MAKING ADJUSTMENTS,
TO TRACTOR AND/OR ATTACHMENTS =

e —————————————————— . A . S .~ .~ 4 |

MENT LIET
? oy |

SHIFT_PATTERN

GENERATOR

L -
‘ .
THROTTLE
i | PN
o o

VO & O 04
;’ Acayrion :

BEFORE LEAVING OPERATOR'S POSITION:
SHIFT TRANSMISSION TO NEUTRAL '

SET PARKING BRAKE
DISENGAGE ATTACHMENT CLUTCH
SHUT OFF ENGINE

REMOVE IGNITION KEY ’
WAIT FOR ALL MOVEMENT TO STOP
BEFORE SERVICING MACHINE ATTACHMENT
KEEP PEOPLE AND PETS A SAFE DRIVE
DISTANCE AWAY FROM MACHINE.
V & 4 I<§ V & &
as

[ e GASOLINE PARMING sRAKE|
® ONLY \4 [P]

©) ® - ®

OFF




CASE MODEL 210 COMPACT TRACTOR 53

BREAKER CONTACTS

REF. PART NO, DESCRIPTION REQ'D
1 NSS LEAD - breaker contact (Order from local supplier) « -« - - - 1
2 KO 275182 CLIP - WiIre e+ s s e+ o s e e sccocsscnsssoacssces essses 1
3 \' 34433 SCREW - # 10 x 3/8" round head, zinc plated =+ -ceccecceec-. 4
4 v 34831 ROD - breaker contact push s ceceorscassraccecccecnes -1
5 v 34426 COVER - breaker contact ececsesocccecccnace. cee e 1
6 Vv 34423 GASKET - COVEI s+ s sosoeosacocsnas e |
7  187- 408  SCREW - # 6 x 3/8" self-tapping+ « + -+ -scccecscecsccnn 1
8 173- 224 SCREW - # 8 x 1/4" NC round head « -+« -« R I |
9 193- 5 LOCKWASHER - # 8 internal tooth « ¢ ¢ c e v e v v e cvecececns.. 1
10 KOA 220474  POINT SET - breaker contact o+« «=- -2« R I O |
11 NSS BRACKET - breaker contact -+ cceoesorvsscncsceccece 1
DECALS

1 321- 2499  DECAL - hood LH, «---- 1
2 321- 2498 DECAL - hood R.H. @ O I I IR I A |
3 321- 2502 DECAL - instrument (u prior to S/N 9685953) e+ -- 1
3 321- 2623 DECAL - instrument pa d S/N 9685953 and after) +--- 1
4 321- 1423 DECAL - "CASE'" on CK  seeasescasncnes seseses 1
5 321- 1786 DECAL - ignition §W e cesecsnsssssssecsse e ]
6 C 14066 DECAL_gasol' [ I T R N A ICIC R NI |
7 321- 2487 DECAL - ca ed prior to S/N 9685953) e+ - 1
8 321- 2110 DECAL - rake seceseseeescasensscasseesse |
9 321- 2111 DECAL - ent drive (used prior to 9685953) °*°****°"*° 1

Printed in U.S.A. October 1975






CASE

REF, PART NO,
1 C 19514
2 C 19497
3 113- 424
4 192~ 23
5 129- 105
6 C 14568
7 C 16097
8 C 19502

18 C 19499

20 C 19496
21  113- 257
22 113- 103

24 C 19498

25 129- 103
26 129- 102

Printed in U,S.A.

MODEL 210 COMPACT TRACTOR 855
J 21 SLEEVE HITCH
DESCRIPTION REQ'D"
HITCH ASSEMBLY ¢ ¢t cvesceososasscncnosananses 1
HANDLE - Iift ..ot v s ittt uvovtvessanonanananess 1
BOLT -1/2"NCX1"heX eeoessssss T |
LOCKWASHER - 1/2" ¢t eotoeeonnoessanaonaanasnnn 5
NUT-1/2"NCheX «osesevosecctosssticanscncscee 4
PIN-drawbar .. ccoeecoceccccscsssosstsosnsosssces 1
WASHER - domed o e oo oo eceasoacscocssocoocssscecs 2
J-BOLT ~adjusting« « ¢ s s s s s s e s oot evsesnocscsanans 1
WASHER - 7/16"flat ¢ s e s e o eenvosnnanscsasosssssses 1
PIN - cotter 1/8" x1" .« .eeeenenen et e eeecseecsenns 1
WASHER - 3/4"flat + e et tove st seosottonnccannnoes 2
PIN - cotter 3/16" X 1-3/4" .+ vt eveneennonscesssass 2
SPRING - a88i8t  « e v e eeeeesoerocasas ceseeresanas 2
BOLT - 3/8" NC x 1" (Replaces transaxle mounting bolts
when attaching spring bracketS) ecetvevsseersoscnseas 4
BRACKET - spring attaching LLH, ShOWnL%  +ccececccececnsn 1
BRACKET - spring attaching R,H. no own cssssasases 1
BOLT - 5/8" NC 1-1/2" hex oo . 2
NUT -5/8"NChex ...... 2
SLEEVE - pivot .+ v ... 2
BOLT - 1/2" NC x 2'" hex 2
LATCH - hitch .o 1
BOLT - 3/8'" NC x 2-1 1
BOLT - 5/16" NC x 1 2
LOCKWASHER - 5 2
BRACKET - lift 1
NUT - 3/8" hex-0N s s ¢ = o « 1
NUT-5/16"@ 2

Qctober 1975






CASE MODEL 210 COMPACT TRACTOR §7

D8 WHEEL WEIGHTS

REF. PART NO. DESCRIPTION REQ'D
1 NSS WEIGHT - wheel 12" (Order as Machinery Item) ,,,......
2 111- 532 BOLT - 1/2 x 3/4" round head, square neck, NC,

Zirl(:plated *® 0 8 & 2 5 08 BB S S S S D A S S e b e e e e e . o o 8
3 192- 23 LOCKWASHER - 1/2" zinc plated | ... .....00veeevev.. B8
4 129- 105 NUT-1/2"NChex ,, 6 .......ooowuunor. cereee... B

Printed in U,S, A, April 1973



58




CASE MODEL 210 COMPACT TRACTOR 59

MODEL H18 FRONT END WEIGHT BRACKETS

REF. PART NO. DESCRIPTION REQ'D
1 C 16581 BRACKET -mounting .,....¢000.. B |
2 C 17161 BRACE~rear ....... O |
3 C 17162 BRACKET ~ weight mounting ....sc0c00cc00ececen «e 1
4 113- 417 BOLT - 1/2 x1-1/4" NC hex, zinc plated ....ecsessees 6
5 113- 443 BOLT -1/2x6-1/2"NCheX ....cecocssssncassssss 2
6 25- 108 NUT - 1/2" NChex, zincplated . v .eeevesssoosocncees 8
7 192- 23 LOCKWASHER ~ 1/2" . .v.tsetsssconssnnasecasssss 8
8 195- 533 WASHER - 1/2" zinc plated ....... ce s as s s st e 8

MODEL H13 WEIGHT BOX

1 C 17859 FRAME - weight b0OX ... cececesesscasssossscscce 1
2 C 17863 BOX -weight ....cceccevesosaassnrssnsscccse ees 1
3 C 17860 SUPPORT - weightbox ,...... e ¢
4 C 17636 PLATE -hitch ...c¢.ececooeas T |
5 111- 317 BOLT - 3/8 x 1" round head, square ac ceesessencasss 3
6 113~ 207 BOLT-3/8x1"NChex ...... Nee cessasannnnae 4
7 129- 103 NUT-3/8”NChex........® S |
8 192- 21 LOCKWASHER - 3/8" @ B |
9 . . i

195- 525 WASHER-3/8” .....X e 0 o ® 9 6 0 0 0 L3N] o o o & 0 8
\Q

Printed in U.S.A, April 1973



60

NUMERICAL INDEX

11204 41

PART PAGE REF. PART PAGE PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NoO.

10923 49 17 A 72047 45 C 11205 41 61

10927 49 12 A 72047 47 C 11206 41 60

10934 49 3 A 72048 45 C 11207 41 62

35012 39 3 A 72048 47 C 11208 41 72

40035 9 20 A 72077 17 C 11209 41 64

40035 11 28 A 72078 17 C 11210 41 65
A 11538 39 24 A 72083 17 Cc 11211 41 66
A 12652 41 59 A 72092 17 C 11212 41 67
A 20965 49 1 A 72099 17 C 11216 41 71
A 25423 47 9 A 172103 17 Cc 11219 39 2
A 25441 47 31 A 72104 47 C 11222 39 38
A 25447 45 20 B 50213 49 C 11223 41 73
A 25447 47 20 B 50223 49 C 11529 15 18
A 25461 47 4 B 50224 49 C 11545 15 19
A 25546 45 36 B 50255 49 C 11906 29 5
A 25546 41 36 B 50273 49 C 12081 29 3
A 27001 9 23 B 50293 49 C 12102 29 13
A 27251 49 17 C 10263 29 2110 29 5
A 27287 39 26 C 10314 29 12111 29 6
A 27365 11 39 C 10314 41 12224 19 2
A 27999 41 55 C 10372 13 o 12975 29 9
A 30881 29 10 C 10446 41 :2 C 12975 31 20
A 34046 49 21 C 10487 41 C 12975 37 18
A 37247 21 1 C 10657 15 C 13106 29 7
A 39519 21 8 C 10678 15 C 13360 43 1
A 40702 45 4 C 10822 4 C 13605 29 16
A 40702 47 40 C 10836 3 C 14060 51 1
A 40736 45 21 C 11162 5 C 14066 53 6
A 40736 45 22 C 1116 @a 6 C 14157 15 15
A 40736 47 21 C 1118 39 8 C 14200 31 6
A 40736 47 22 C o 39 9 C 14201 31 7
A 40855 49 4 7 39 C 14291 23 6
A 41927 45 13 Q% 39 C 14304 51 9
A 41959 45 27 69 39 C 14305 51 8
A 42127 45 25 1170 39 C 14334 29 12
A 43182 49 - 111711 39 C 14344 45 34
A 43356 45 31— 11173 39 C 14344 47 34
A 43494 45 ) ¢ 11174 39 C 14345 15 7
A 4349 45 C 11177 39 C 14399 11 26
A 43498 45 C 11178 39 C 14500 25 14
A 43498 4 C 11179 39 C- 14506 19 4
A 44433 4 9 C 11180 39 C 14525 43 14
A 44433 47 29 C 11181 39 C 14534 27 12
A 70062 29 9 C 11182 39 C 14537 49 9
A 70090 5 5 C 11183 39 C 14553 49 6
A 70185 29 8 C 11184 39 C 14565 49 3
A 70202 49 8 C 11185 39 C 14566 49 4
A 70221 49 7 C 11187 39 C 14568 55 6
A 72038 45 7 C 11188 39 C 14599 51 21
A 72038 47 7 C 11189 39 C 14690 15 23
A 72039 45 5 C 11190 39 C 14906 11 44
A 72039 47 5 C 11191 39 C 14906 21 11
A 72040 45 6 C 11192 39 C 14953 11 38
A 72040 47 6 C 11193 39 C 15096 31 16
A 72041 47 23 C 11194 39 C 15183 25 5
A 72042 45 10 C 11195 39 C 15184 25 6
A 72042 47 10 C 11196 41 C 15410 27 9
A 72043 45 17 C 11200 41 C 15514 33 23
A 72043 47 17 C 11201 39 C 15515 23 7
A 72046 45 32 C 11202 41 C 15557 23 8
A 72046 47 32 C 11203 41 C 15564 43 11

C



NUMERICAL INDEX

PART PAGE REF. PART PAGE  REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.

C 15672 33 17 C 18153 25 11 C 19448 41 79
C 15672 35 4 C 18197 49 12 C 19449 5 8
C 15718 23 3 C 18203 49 27 C 19450 41 80
c 15721 23 1 C C 19472 23 -
C 16097 55 7 C C 19496 55 20
C 16129 27 8 C C 19497 55 2
C 16170 25 2 C C 19498 55 24
C 16200 31 4 C C 19499 55 18
C 16239 25 23 C C 19501 55 13
C 16351 25 28 C C 19502 55 8
C 16362 25 12 C C 19514 55 1
C 16363 15 17 C C 19516 55 15
C 16364 25 4 C C 19517 55 -
C 16373 25 24 c C 19521 51 -
C 16374 25 25 C C 19536 39 23
C 16379 37 14 C C 19537 41 48
C 16404 27 2 C C 19538 41 47
C 16429 27 7 C C 539 39 1
C 16446 27 14 C C 0 39 19
C 16447 27 14 C 541 41 69
C 16448 19 3 C 9542 41 70
C 16449 19 1 o i& 19544 41 76
C 16581 59 1 C 19545 41 77
C 16692 31 18 C o C 19546 39 22
C 16786 23 13 C C 19547 39 34
C 16796 15 20 C C 19552 37 12
C 16852 49 8 C C 19553 35 8

C 17067 43 13 C C 19688 33 30
C 17152 27 4 c C 19767 21 15
c 17161 59 2 C C 19803 23 -
C 17162 59 3 C C 19811 25 1
C 17164 33 10 C C 19867 21 12
C 17164 35 9 C 19869 33 4
C 17186 49 10 C 20035 21 3
C 17187 49 2 C 20036 21 7
C 17249 43 6 C 20037 21 2
C 17250 43 7 C> C 20053 21 20
C 17275 49 :9 C C 20056 25 4
c 17281 43 % C C 20082 25 36
C 17546 51 C C 20093 21 5
C 17574 1 C C 20107 21 14
C 17636 5 4 C C 21584 37 22
c 1717 19 1 C C 21587 37 21
C 17718 19 2 C C 21595 49 23
C 17763 49 24 C C 21596 23 11
C 17859 59 1 C C 21679 19 35
C 17860 59 3 C Cc 21679 21 11
C 17863 59 2 C C 21681 33 26
C 17921 51 2 C C 21682 29 7
C 18014 31 2 C cC 21795 33 27
C 18018 31 1 C C 21814 11 1
C 18017 31 21 C C 21994 37 4
C 18097 9 24 C C 22048 37 20
C 18097 11 34 C C 22571 49 11
C 18097 13 6 C C 22571 51 -
C 18098 19 14 C C 22573 51 10
C 18099 19 30 C C 22671 23 9
C 18101 9 18 C C 22698 9 13
C 18103 11 12 C C 22699 11 23
C 18115 49 20 C Cc 22700 11 31
C 18147 37 15 C C 22738 13 9
C 18150 25 17



62
NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
C 22738 15 13 KO 235353 13 4 R 15087 47 3
C 22738 17 2 KO 235447 17 10 R 15090 45 8
C 23049 15 1 KO 235448 17 9 R 15090 4 8
C 23049 17 - KO 235476 19 25 R 15106 45 1
C 23086 7 25 KO 235496 19 12 R 15106 47 1
C 23108 13 8 KO 235573 9 17 R 16147 45 12
C 23108 15 2 KO 235631 7 10 R 16147 47 12
C 23147 19 22 KO 235652 15 5 R 16148 45 16
C 23245 23 10 KO 235748 11 42 R 16148 47 16
C 23391 23 18 KO 235757 11 29 R 16161 45 9
C 23506 23 18 KO 235757 13 5 R 16287 9 19
F 19633 41 68 KO 235818 11 35 R 16287 11 27
F 19892 17 7 KO 235826 7 14 R 16287 13 2
F 19892 17 - KO 235901 15 11 R 21491 41 63
F 53650 41 50 KO 236364 9 22 V 34346 7 28
F 59014 23 14 KO 236675 11 4 V 34404 15 5
HO 43034 19 16 KO 237064 13 17 V 34416 19 31
KO 200380 17 1 KO 237271 11 49 \Y 18 19 27
KO 200380 17 6 KO 237421 5 9 A% 1 19 34
KO 200383 17 4 KO 237423 5 10 423 13 7
KO 230011 7 20 KO 237455 19 26 4423 53 6
KO 230170 7 16 KO 237520 15 4 @ 34426 49 14
KO 230170 11 9 KO 237658 11 34426 53 5
KO 230675 17 1 KO 237658 13 %& vV 34433 49 18
KO 230722 49 19 KO 237727 13 @ V 34433 53 3
KO 231032 7 5 KO 237895 1 V 34831 53 4
KO 231032 13 16 KO 240013 % 21 W 5063-S 9 21
KO 231281 49 13 KO 270158 2 W  5063-S 33 2
KO 235003 @1 3 '
KO 235004 26
KO 235007-S 26 HARDWARE CODE NUMBERS
KO 235007-8 4
K0-235008 11
KO 235010 12 13- 48 11 19
KO 235011 2 13- 48 15 3
KO 235025 3 13- 410 15 12
KO 235025 3 13- 440 39 17
KO 235026 KO 275341 10 13- 514 25 18
KO 235047 KO 275341 15 11 13- 612 51 28
KO 235048 KO 275690 19 15 13- 614 43 8
KO 235048 KOA 220474 53 10 22- 58 51 25
KO 235053 KOA235139 9 10 25- 108 59 6
KO 235054 KOA235567 9 15 41- 18 11 13
KO 235057 KOA235569 9 15 71- 412 15 9
KO 235070 11 29 KOA235571 9 15 74- 610 47 25
KO 235070 13 5 KOA235611 9 6 83- 68 41 82
KO 235084 19 19 KOA235616 9 15 83- 412 41 49
KO 235085 19 18 KOA235845 15 8 83- 514 41 51
KO 235086 19 17 KOA 236919 19 33 92- 3 19 21
KO 235117 7 8 KOA 237559 19 32 92- 4 7 2
KO 235118 7 7 KOA 237653 19 8 92- 4 11 18
KO 235125-S 11 11 KOA 237871 11 7 92- 4 15 2
KO 235125-S 19 29 KOA237031 19 28 92- 4 15 9
KO 235207 15 6 KOA237694 11 8 92- 4 15 13
KO 235277 19 23 KOD235327 7 22 92- 4 19 13
KO 235278 19 24 L 32763 37 7 92- 4 39 18
KO 235287 9 2 M 20007 49 16 92- 5 41 53
KO 235288 9 16 0 2815N 23 16 92- 6 9 12
KO 235289 9 16 R 15077 45 19 92- 6 11 15
KO 235290 9 16 R 15077 47 19 92- 6 11 32
KO 235353 11 20 R 15079 47 13 92- 6 11 48




NUMERICAL INDEX

63

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
111- 1 19 5 129- 102 5 10 173- 215 15 21
111- 1 25 7 129- 102 15 19 173- 224 53 8
111- 108 51 16 129~ 102 25 27 173- 237 47 217
111- 109 25 15 129- 102 33 25 175- 436 15 10
111- 202 33 22 129- 102 51 14 177- 94 5 7
111- 202 51 15 129- 102 55 26 178- 858 33 3
111- 256 5 7 129- 103 5 6 178- 858 35 15
111- 317 59 5 129- 103 11 47 178- 858 3 3
111- 532 57 2 129- 103 33 13 182- 523 51 32
113- 3 25 33 129- 103 37 11 187- 408 53 7
113- 17 19 9 129- 103 49 20 187- 485 51 4
113- 102 51 18 129- 103 55 25 187- 1036 35 11
113- 103 15 7 129- 103 59 7 187- 1046 29 11
113- 103 31 11 129- 105 49 15 187- 1047 51 6
113- 103 51 11 129- 105 55 5 187- 1073 41 85
113- 103 55 22 129- 105 57 4 187- 1844 51 26
113- 118 15 16 129- 107 45 15
113- 122 27 11 129- 122 47 15
113- 206 25 22 129- 125 19 6
113- 206 31 13 129- 143 25 8
113- 206 33 5 129- 325 47 28
113- 207 5 3 129- 409 51 23
113- 207 11 33 129- 409 25 34
113- 207 129- 409 5 9
113- 207 129- 504 15 6
113- 207 131- 71 15 17
113- 207 131- 118 25 19
113- 207 131- 178 31 10
113- 207 131- 178 33 24
113- 209 131- 178 45 3
113- 209 131-0 55 23
113- 219 131 5 5
113- 233 1 19 7
113- 257 6 23 20
113- 409 629 25 21
113- 417 1 1112 31 14
113- 421 » 1- 1318 33 6
113- 424 132- 46 35 6
113- 424 132- 46 49 19
113- 424 132- 48 51 29
113- 443 132- 48 59 8
113- 607 122- 48 27 5
121- 106 132- 48 29 14
121- 106 132- 91 43 2
126- 16 132- 306 49 16
126- 16 132- 310 55 4
126- 16 132- 310 57 3
126- 16 132- 311 59 7
126- 28 132- 3386 47 35
126- 111 138- 96 45 35
126- 111 417 24 138- 96 49 8
129- 17 19 7 138- 99 53 9
129- 17 25 9 138- 319 5 8
129- 18 45 14 138- 2054 15 10
129- 18 47 14 151- 138 19 5 193- 29 51 12
129- 27 51 22 164- 40 23 4 193- 56 19 8
129- 317 19 20 164- 42 43 5 193- 70 51 19
129- 37 51 37 164- 50 19 9 193- 76 23 5
129- 7 51 34 169- 131 51 24 193- 107 15 8
129- 101 25 35 173- 73 49 7 195- 104 21 9
129- 101 51 17 195- 104 21 17




64

NUMERICAL INDEX

PART PAGE REF. PART PAGE  REF. PART PAGE  REF.
NO. NO. NO. “NO. NO.  NO. NO. NO. NO

195- 104 25 20

195- 104 33 9

195- 104 33 18

195- 104 35 5

195- 104 37 5

195- 126 21 7

195- 126 21 18

195- 512 25 10

195- 513 51 35

195- 518 19 10

195- 520 51 13

195- 521 15 18

195- 521 43 12

195- 525 5 4

195- 525 21 10

195- 525 59 9

195- 529 55 9

195- 533 59 8

195- 541 9 25

195- 541 33 15

195- 545 11 36 (:i)

195- 545 55 11 @

195- 2021 27 10

195- 2021 31 9 \ o

195- 2069

205- 27

211- 5 (5229

214- 251 &

219- 17

219- 403

219- 404

219- 404

219- 404

221~ 13

221- 672

221- 1412

223- 20

321- 1423

321~ 1786

321- 2110

321- 2111

321- 2487 7

321- 2498 2

321- 2499 1

321- 2502 3

321- 2623 53 3

353 442 21 13

353- 462 21 4



- PARTS
L] CATALOG
_ REVISION

Parts Catalog No.

For Model

1374

210 COMPACT TRACTORS

e
Revision No. 3

Remove and insert
the following revisions
TO PAGES:

23 - 24 @
| 25 - 26 @-58
T

' 45 - 46 i@

future reference.

TECHNICAL PUBLICATIONS DEPT.
. OUTDOOR POWER EQUIPMENT DIV,

21 - 22 57 5@

This revision has been printed in loose leaf style to allow you to keep
your Catalogs current and up-to-date. Insert these pages promptly
in their proper places. Remove and destroy the pages they replace.
File this announcement in the beginning of the catalog as a record for

AUGUST 1980

~

Issued
Printer ROGERS PUBLISHING CO.
Qty. 2000

J

J | Case @
ATenneco Company ®

e e e SN



ALPHABETICAL INDEX

ENGINE SECTION

Page Page

AirCleaner . .. . . ... e 5 FuelPump . .. ... . e e 15
Battery. o v v e e e 47 Fuel Strainer. . . . ... ... it 15
Breather, Crankcase . ... ......«.«. ... 7 Fuel System . .. .. ... ...t tennnrn. 16
Camshaft . ... ... ... i 7 Gasket Kits. . . .. ..., 13
Carburetor . . . . . . . i e i e e 15-17 7 1V7=1 4 VoY 19
ConnectingRod . ..................... 9 Muffler .. ... . e 5
Crankshaft . ... ..... ... .. ... ..., 9 QilPan. . .. .. . e 11
CylinderBlock . ........ ... ... .. ... 1M Piston . ... e e e 9
CylinderHead . . ...... ... . o 11 PTOCIutch ... i i it e it e i e e n e 23
Electrical System . . . . .. .. i 45-49 Spark Plug ... ... oo e 47
Engine Block & Starter . . . . . ot ot et e, 45
AttachingParts . . ................... 1 Stator .. ... ... 11
EngineMounts, . . . ... v i it 19 Tank, Fuel . ... 15
Exhaust System. ... ...... ..., 5 Throttle Linka 19

Filter, Breather . .. ... v v v v ir st i i an s ann 7 Valves . . . 7
Flywheel .. ... .t 11 @

\\o
B/&I@% SECTION

N
@@ Page Page

Axle, Front . ............... a7, 29 Model K8 Wheel Weights ... ............. 53
Axle,Rear ............... BN/ 39-41 Model J21 Sleeve Hitch. . ... ............. 55
Baffles & Shrouds ... .... ./~ e oo 15 Model H13WeightBox . . ... .......c0u... 57
Brakes . . ... v ey () oot 37 Model K18 Counterweight Brackets, ., ... ..... 57
Decals . ............ @ ............ 51 Pulleys, Beltsand Idlers . . . ... ........... 33-36
Electrical System . . . .. ... . . ... 45-49 PT.O.Clutch « v v i ittt e e et e i i e e 21-23
Fenders ... ... i i 27 Seat, Operator's. . . .. .. ... .. .iuinnnnennn 27
Frame . . . oo ittt e e e e e 25 Shields, Muffler. . . ... ...... .. ......... 21
Grille, . e e e e e e 25 SteeringWheel & Gear. . . .. .............. 31
[ L7 £ T 43 Tail Lamp . . . . e e 52
Hood. . ..ottt i et e et et e e e e 25 Tool BoX .. v i it it it e e e 27
Implement Lift Lever . . ................. 43 TransmissioN . & . v v vttt e r v ne e maee s 39-41
L11 Counterweight Brackets . .. .............. 57B Wheels, Front& Rear . . .. ............... 29

L2OPTO .. e 57D






CASE MODEL 210 COMPACT TRACTOR

AIR CLEANER

REF. PART NO. DESCRIPTION REQ'D
1 KO 237895 AIR CLEANER ASSEMBLY . . v ittt it e e e et e e e e e e e 1
2 NSS COVER - air cleaner (order KO237895) . . ... ...... ... ... ..... 1
3 NSS BASE - air cleaner (order KO237895) . . ... ... ... .. ... .. ..... 1
4 KO 237423 GASKET - cover, aircleaner, . . . ... i i 1
5 129- 409 NUT -wing 1/4" N.C. . . .. .. . . e, 1
6 KO 275341 GASKET -airhorn . ... . .. i ittt e e e 1
7 A 70090 ELEMENT -aircleaner . . . ..o v ittt ittt et e et e e et et et e 1
8 177- 94 SCREW - fillister head 10-32 x 56/16" . . . . . . .. i i ittt e i 3
9 193- 6 LOCKWASHER -ext. tooth . ........ ... . . . 3

10 KO 237421 PRE-CLEANER .. .. . i e e e e e e e e e 1

EXHAUST SYSTEM

1 C 24702 MUFFLER ASSEMBLY - exhaust (includes i

banded together.................. 1
2 Cc 22747 PIPE -engineexhaust . . . ........ . AN 1
3 NSS CLAMP ASSEMBLY - muffler L4 1
4 111- 256 BOLT - 5/16” x 1-1/4" roun NsCooe 1
5 192- 20 LOCKWASHER - 5/16". . /0 .« v v vttt ettt e e e e i e e 1
6 129- 102 NUT -5/16" N.C.hex. A5 )) v i e e e e e e e e e e e e e 1
7 61- 510 BOLT - 5/16" x 5/8" so o 2
8 C 10372 1
9 C 24295 1

10 C 22889 1

11 214- 272 3

12 C 22819 1

13 C 22859 1

14 C 22860 1

15 L 47766 1

16 129- 102 2

¢
@

Printed in U.S.A. August 1980



| I /// &N\ . 5 @ //
T A R
- A O W m @\ @Mu



REF. PART NO.
1 A 37247
2 NSS
3 c 24792
3 C 24872
4 353- 462
5 C 20093
6 138 96
7 C 20036
8 A 39519
9 132- 91
10 132- 310
1 C 14906
12 C 19867
13 353 442
14 C 20107
16 c 19767
16 131- 1181
17 195 104
18 195 126
19 13- 207
20 C 20053
21 195- 2069
22 C 25013
23 195 533
1 22894
2 13- 18
3 22778
4 113- 1
b C 22874
6 C 22903

9
<3

Printed in U.S.A.

CASE MODEL 210 COMPACT TRACTORS

21

PTO CLUTCH LINKAGE

DESCRIPTION REQ'D

KNQOB - lever, PTO

LEVER - PTO engaging (use C25013 and 195-533 prior to S/N 9748001). .
ARM ASSEMBLY - PTO (used prior to S/N9733539) . .............

ARM ASSEMBLY - PTO (used S/N 9733539 and after). .. .............
BUSHING - lever,dash tower . . . ... ...... ... ... . . ...

BUSHING - fliplock
PIN - roll 3/16"" x 1"

SPRING - lever, PTO (used prior to S/N 9748001) . ... ...........
WASHER - nylon (used prior to S/N9748001) . .. ...............,

PIN - cotter 3/16"" x

1" {used prior to S/N 9748001) . ..............

PIN -cotter 1/8" x 17 . . . .
WASHER -nylon 3/8" . . .. ... e,

SPRING - clutch rod
BUSHING - heyco .
ROD - clutch . . ..

WASHER - spacer. .
BOLT -3/8" x 1" N,
BUSHING - nylon. .

WASHER - 5/8" (used prior t
LEVER - PTO engine (use 3N 8348001 and after) .. .................

C.hex ..

- N = s

January 1979






CASE MODEL 210 COMPACT TRACTOR

CLUTCH ASSEMBLY (PTO)

REF. PART NO. DESCRIPTION
C 24774 CLUTCH AND FAN ASSEMBLY ... ... .. i
T C 16616 FAN - cooling (notrequired) ..........................
2 C 23677 HUB - clutch. .. . e e
3 C 15718 PLATE -clutch. . .. o e e e
4 164- 40 BOLT -5/16" - 18 x 3/4" . . .. e
5 193- 76 LOCKWASHER - 5/18’ countersunk external tooth ........
6 C 15515 WASHER - spring . ..ot et i et et e
7 C 22671 PULLEY ANDDISC ASSEMBLY. . ... ..
8 C 23740 KIT-friction disC. ... ... e e
9 C 23245 BEARING -ball ...... ... e
10 C 15557 WASHER -spacer .050 . ... .. ... .
1 C 23033 CAM -clutch. . . ...
12 C 16786 SPRING -clutchload .. ... . v i i e e
13 Cc 23630 SPACER - hub. ... i e e
14 C 23625 NUT-adjust.......coviv i
15 ] 2815N WASHER - fan 17/32" ...............
16 C 24743 BOLT-1/2"-20x 5-1/2"" NF
17 129- 125 NUT-1/2"-20NF.............
18 Cc 23627 GUIDE - adjusting nut .. ... ceen
19 Cc 23624 WASHER - spacer . ....... N\ -
20 c 23391 ARM - engaging. . . . . .. . ., \
21 C 15746 SCREEN -grass...........
22 113- 207 BOLT -3/8"-16 x 1" NC(L-
23 192 21 LOCKWASHER - 3/8". %
24 C 25608 SPACER - washer .2 to replace three 050" spacers on

Printed in U.S.A.

early producdi 155 ) T
o @5

August 1980

23

P DO aaamaaaaaNNNNWW =2 ONN = —

-—



24




REF. PART NO.
1 o 24770
1 C 25311
2 C 22023
3 c 22817
4 121- 1086
5 c 22775
6 c 18163
7 c 16362
8 132- 46
9 c 18890
9 c 181560
9 c 25315
9 c 26316

10 13- 514

" 192 20

12 195 104

13 192 21

14 113 206

156 c 16239

16 c 16373

17 c 24137

18 138 319

19 129- 102

20 113 207

21

22

23

24

25

25

26

27

28

Printed in U.S.A.

CASE MODEL 210 COMPACT TRACTOR

HOOD, FRAME AND GRILLE

DESCRIPTION

26

REQ'D

FRAME - main (also requires C24872 arm prior to S/N 9733539)

(used before S/N 97609758} . .. ...............
FRAME - main {used S/N 9760975 and after) shown,
SPACER -hoodhingemtg. ...............
TRAY -battery . . . o v v v v vt v
SCREW-5/16" x 1/2" whizloek. . .. ... v v v vt

-----------------

HOQD AND GRILLE ASSEMBLY - (includesitem 28) ,............

CHANNEL - instrument panel liner . . ..........
ROD -hoodhinge ... ..o ovviii oo,

PAD - foot L.H. (used before S/N 9760976) . ... ..
PAD - foot R.H. (used before S/N 9760975) . . . ...
PAD - foot L.H. {used S/N 9760975 and after). ... ..
PAD - foot R.H. (used S/N 97680975 and after} shown
BOLT -5/16" x 7/8"NChex. v+« ooy
LOCKWASHER -6/16". . .. .........

WASHER - 3/8" flat ............
LOCKWASHER-3/8" ...........

BOLT - 3/8" x 3/4" NChex. ... .. 7.
STRAP - battery hold down . \
SPRING -latch . ....... \ ............
PIN - roll 3/16'' x 1-1/4”% .............

NUT-5/16"NChex (3 "")) v v v v e o
BOLT-3/8" x 1" MNERex ™. ...............

||||||||||||||

.................

.................

August 1980

o DD e e m B NN WDANNNDD NN WWA a3 s 3 P ) = —



26




STARTER
REF. PART NO. DESCRIPTION
1 C 24889 STARTER ASSEMBLY ........ ...
2 Y 34381 BOLT -thru. ... oo e e
3 \Y 34392 CAP-end ... ... i e
4 \' 34384 KIT-commutatorcap...........ooiuuiiinninnns
5 NSS CAP-commutator .. ........ciiinnnnnnnnn
6 Y 34383 KIT-brushandspring. .......................
7 v 34830 KiT-brushholder. ........... ... ... .. ...
8 \' 34885 KiT-hardware ..........coiiii i
9 \) 34382 WASHER - armature thrust . . . ... ................
10 Cc 24890 ARMATURE. ....... . ...
11 C 24891 KIT-drive. . oo e e
12 \" 34386 SPRING - anti-drift. . ... ... .ot
13 v 34387 SPACER -gearstop. ..o ov v i i
14 NSS GEAR -drive. . . ...
15 \") 34388 NUT -gearstop. ...o oo iiiii it ieieieennnn
16 C 24892 COVER-dust. ...... ..o
17 \% 34391 SPACER -dustcover. ...........c.c...
18 NSS BODY -starter ........ccviviineennnns
19 Cc 24886 BOLT - shoulder 3/8” -20x 1-5/16".. ...
20 192- 21 LOCKWASHER -3/8".............
321-
C

Printed in U.S.A,

CASE MODEL 210 COMPACT TRACTOR

1834 DECAL - alternator electrical system .. \\. .
24880 DECAL - “DO NOT STRIKE" . \KO

45

REQ'D

R R Y i e N e i B B O B

August 1980



46

RMINALS

IGNITION SWITCH TE




CASE MODEL 210 COMPACT TRACTOR 47
ELECTRICAL SYSTEM

REF, PART NO. DESCRIPTION REQ'D
1 C 256564 HARNESS - wire (use S/N 9778952 and after) ....................... 1
1 Cc 24898 HARNESS - wire {use before S/N9778952) . . ............ ... ... .. 1
2 o] 24815 HARNESS - wire . ..o 1
3 C 24816 CABLE - solenoid to starter (black). .. ........... v, 1
4 C 14565 CABLE - solenoid to battery positive (red) .. ........ovururnnnnn. .. 1
5 C 24814 CABLE - battery negative to ground {(black) ......................... 1
6 Cc 24813 CONNECTOR - Stator . ... ..ot e e e, 1
7 C 19378 CONNECTOR - rectifier {use before S/N 9778826) .. ... .............. 1
8 C 14537 CONNECTOR - lights . . ... oo, 1
9 o 18389 AMMETER - 30 amps, 12v . ... e 1
10 C 21945 RECTIFIER - voltage, 12v {(use before S/N 9778826) . ................ 1
1 o 24825 WIRE - switch to ground (black) . . ........... . ... .0 i, 1
12 C 24817 WIRE - switch to switch (black). . .. ... ... ... . . . . 1
13 C 18197 BATTERY - 12v . 1
14 C 18113 CAP - battery. . ... 6
15 C 23010 SWITCH ASSEMBLY - ignition (includes key and lockwasher) 1
16 A 24509 KEY -ignition. . .................... ¢ 1
17 Cc 14553 SOLENOID - start 12v (use before S/N 977896 1
18 C 22671 HEADLAMP ASSEMBLY - 12v (repairs pggexdd 2
19 (o 24889 STARTER - bendix drive (repairs page 1
20 Y 34427 STATOR ... ... @ 1
21 Cc 24800 SWITCH - neutral start. . ... . Q0N .. 5~ ..o 2
22 KO 231281 COIL - ignition, 12v (includes braketk . . oot 1
23 \ 34435 BRACKET - coil mounting( . N\ . ..o 1
24 Cc 24301 SPARK PLUG - {includes@aSkaty/ . . .. ..o 1
25 A 27251 GASKET - spark pludC. ) oo oo e 1
26 Vv 34433 CABLE - high tensigRS0 . - o oo oo e e e 1
27 KO 230722 CONDENSER . 50 1
28 223- 20 FUSE - 20 am (\ edinharness) L 1
29 NSS ASSEMBLY - ignition (repairs page49) .......... 1
30 C 24896 WIRE } icro switch (use before S/N 9778952) ............. 1
30 C 25563 WIR angjd to micro switch (use S/N 9778952 and after) ........... 1
31 C 25485 ER- voltage, 12v (use S/N 9778826 and after) ............... 1
32 C 25486 OR - rectifier (use S/N 9778826 and after) .. ............... 1
33 C 25499 ENOID -start, 12 v (use S/N 9778952 and after) . ... .............. 1
C E - blower housing to engine mountingbolt ... ........ovovvnn.. .. 1

25244 @‘
D

Printed in U.S.A.

August 1980



BB e <

48

8 )




CASE MODEL 210 COMPACT TRACTOR

ELECTRICAL SYSTEM HARDWARE

49

REF. PART NO. DESCRIPTION REQ'D
1 C 23330 NUT - sWItch MOUNTING . . o oottt e e e e e e e e n e 1
2 C 23012 LOCKWASHER -internal tooth . .. . ... ... . . i i e 1
3 131- 629 NUT -speed type U’ . 4
4 187- 1047 SCREW - #8 x 1/2" self tapping, rd. head Phillips . . ................... 4

187- 1334 HEADLAMP ASSEMBLY ... . e e 2
5 NSS RECEPTACLE - headlamp {order C22571). .. .. oo 1
6 A 41264 BULB -headlamp . ... . i e e s 1
7 C 14304 GASKET -headlamp. . . ..o oo e e 2
8 o 22573 LENS - headlamp . .. ..o e 1
9 113- 1 BOLT - 1/4" - 20X 172" heX .ot e e e e e e e e 2

10 193- 57 LOCKWASHER - 1/4” external tooth . ... ... ... e 4

1 129- 101 NUT - 1787 - 20 0EX. « oo oot e e e e e e e e e e e e 2

12 13- 3 BOLT - 1/4" - 20X 3/4" ReX . ..o oot i e 2

13 192- 19 LOCKWASHER - 1/4" . e e e e et e e 2

14 129- 162 NUT-5/16"NFhex .........covvvvvn.. 2

15 129- 27 NUT-#10N.F. hex. . ... 2

16 193- 26 LOCKWASHER-#10............... 2

17 111- 202 BOLT -5/16" x3/4” N.C.rd. headsq.a18eR_)). . . . .o c i e 1

18 111- 108 BOLT - 1/4" x 3/4”" N.C. rd. head.sq. ne 1

19 129- 102 NUT -5/16" NChex ........ 1

20 182- 9 SCREW-#4-40x3/4N.C.p 2

21 129- 13 NUT -#4 -40hex ..., ... \l 2

22 192- 13 LOCKWASHER - #4 . . . % 2

23 C 24069 COVER - terminal ... Q(. 1

24 187- 1844 SCREW - #10 x 1-1/ SEIF 1D . ottt 1

25 22- 58 BOLT - 5/16 x TAMNEAEX, $elf 1aD. .« .o v e ee e e 2

26 193- 29 LOCKWASH % ......................................... 2

27 187- 484 SCREW <SelEARBING L) - « + « « v v e et e e e e et 2

28 113- 17 BOLT.- N ToT/8 REX . o ot et e 1

29 C 10836 NUT - e U e e e e 2

C 19621 RE Swire,head lamp ... . e e s 1

@@9 BREAKER CONTACTS

1 NSS @Q)) LEAD - breaker contact (order from local supplier) .. .............. 1
2 KO 2 L0 I 1Y 1
3 \% 4 SCREW - #10 x 3/8" fillisterhead, sems . . ... ..ot nve i nnnns 4
4 C 23870 ROD - breakercontact push. . . . . .. vt i ittt i ittt e e a e 1
5 \ 34857 COVER - breaker contact . . .. o i vt i vt e e e m e e s st s s eannan 1
6 KO 220174 GASKET - Cover . . it it i it et e i et e e e 1
7 187- 408 SCREW - #6 x 3/8" Self-Tapping . . -« oo ittt it i e et enans 1
8 173- 224 SCREW-#8x 1/4"NCroundhead .. ........000i e 1
9 193- 5 LOCKWASHER - #8internal tooth. . . . .. .. o it e e e e 1

10 C 24135 POINT SET -breaker contact. . . . . . . . vt ittt it i e s s s e ananen 1
11 NSS BRACKET -breakercontact . ... .. ... ..ttt onanes 1

Printed in U.S.A.

' August 1980 -



£33

Ol0

| /———uuuu—Qg

_Iﬂﬁl1lﬂn—1

\—lulr—@

I u.‘u o Y |
[\H’ A “' CLUTCH GASOLINE EERRING RrAer
YTy Y BRAKE ONLY v [

O) ©) ©)

m W,




CASE MODEL 210 COMPACT TRACTOR 57
MODEL K18 FRONT END WEIGHT BRACKETS
REF. PART NO. DESCRIPTION REQ'D
1 C 16581 BRACKET -MOUNTING . . oot e et e i e et e e e e i eaeeans 1
2 C 17161 BRACE - [BAr .. o ottt it it et ettt 1
3 C 17162 BRACKET -weightmounting. . . . ... . ..o 1
4 113 417 BOLT - 1/2" x 1-1/4”" NChex, zincplated ... ................... 6
5 113- 443 BOLT-1/2" x6-1/2" NChex . ... .uuiene v 2
6 25- 108 NUT -1/2”" NChex, zincplated . . ... ...t 6
7 192- 23 LOCKWASHER - 1727 oot i it e ettt e i 6
8 195- 533 WASHER - 1/2" zincplated ... ... ...t 6
MODEL H13 WEIGHT BOX
1 C 17859 FRAME -weightboX . . . vt ittt it e i e et e e 1
2 Cc 17863 BOX-Weight «vvvineimnee el ONG e e e 1
3 Cc 17860 SUPPORT - weightbox............¢ N 4 1
4 C 17636 PLATE-hitch. ... ......oo.u . N 1
5 111- 3N BOLT -3/8" x 1" round head, squargmesk /). . . ... ... ..o 3
6 113 207 BOLT -3/8 X 1T " NCheX ..ou - 0 -F)eererenrmaeanennrannns 4
7 129- 103 NUT-3/8"NChex .....% N G 7
8 192 21 LOCKWASHER - 3/8" .« oo v i ettt et et sa e en e s 7
9 195- 525  WASHER-3/8" . ... .\ )i e 7

525 WASHER - 3/8" .... ..

Printed in U.S.A.

August 1980






REF. PART NO.
1 C 25572
2 c 26574
3 c 25791
4 c 25792
5 113- 417

Printed in U.S.A.

CASE MODEL 210 COMPACT TRACTOR 57B

L11 WEIGHT BRACKETS

DESCRIPTION

BRACKET - mounting, front .. ..
WEIGHT -401b. (18 kg) .......
BRACKET - mounting, rear, upper
BRACKET - mounting, rear, lower
BOLT-1/2"-18 x 1-1/4"" hex. ..

August 1980



- B7C




CASE 220, 222, 224 AND 444 COMPACT TRACTORS 57D

L29 PTO MOUNTING FRAME, SHIELD, IDLERS AND GEAR COVER

REF. PART NO. DESCRIPTION REQ'D
1 C 25800 FRAME - mMOURTING . . .t o o e e e e e e e s 1
2 C 26815 COVER - gear .. .. e 1
3 221- 4 PLUG - 0il .. o e 1
4 113- 3 BOLT - 1/4" - 20 x 3/87 MeX . o v e e e e 9
5 195- 521 WASHER - B/18" . . . 9
6 131- 1180 NUT - 1747 - 20 heX. o o oo e e e e e e e 9
7 c 25817 SHIELD - PTO. . . e e e 1
8 121- 106 BOLT -5/16" - 18 x 1/2”, special .. ... ... e 3
9 C 25370 PULLEY - "V gQroove. . . ... e e e 1
10 113- 206 BOLT - 3/8 - 16 X 3/4" . . .. 1
1" 193- 68 LOCK WASHER -special. .. ... oo i e 1
12 195. 103 WASHER - 3/8" . . . 1
13 C 25822 ARM -idler . .. e 1
14 R 30880 BUSHING -sleeve . ... i it e e e e e e 2
15 F 51571 PULLEY -flatidler . ... ... e e e e e i 1
16 13- 412 BOLT - 1/2" - 13 x 1-3/87 hex . oo e e e et e e e 1
17 131- 165 NUT-1/2"lock, hex. . ... ............... N 1
18 195- 541 WASHER-5/8". .. ... . .. . S AN 1
19 132- 318 PIN -cotter 5/32" x 1" ...............( Q .................... 1
20 C 16870 SPRING -tension. . ............... @ ...................... 1
Q\\Q
| L29 SPINDLES, D ND BELT
BN
1 C 25806 HOUSING - PTOMRBRESSY. . oo e 1
% 2 c 25807 WASHER t NS - e 2
3 195- % ............................................. 1
4 c S % ................................................ 1
5 A 7409 RINGReainel. . .. it e e e e e e e e 1
6 C " roIIer ............................................... 2
7 C 3 iven ................................................. 1
8 83- REW - 3/8 . e 2
9 B Y - B/ 16 X 2 e e 1
10 13- BOLT -3/8" - 16 X 3/4" ReX . oo oot e e 8
1 192- LOCK WASHER - 3/8" .. i e e 8
12 C HOUSING -spindle .. ... i e e e et e e ae e 1
13 A BEARING ... e 2
14 A RING - retaiNiNg. . o oottt it e et e e e e e e e e s 2
15 C 10810 SPACER - bearing. . ... SO 1
16 C 25541 WASHER -spacer. .. ... .. e e 2
17 C 25810 SPINDLE - inpUt . .. e e s 1
i 18 C 25813 PULLEY - spindle. . .ottt et e e e e e e e 1
, 19 H 61168 KEY - 3/16" square X 7/8" . . .. o e e 1
! 20 131 1331 NUT - 3/8" - 16 100K, NBX. . . oo ot e e e e e e e e e e e 1
: 21 321- 1571 DEC AL - “CaSE . it e 1
22 321- 3710 DECAL - “Warning . . ... e e e 1
: 23 C 17462 DECAL -drive belt. . .. .. ... e, 1
‘ C 23539 BELT -drive (444, 446, 448) . . . . .. .. e 1
C 23538 BELT - drive (210, 220, 222,224) . . ... . . . . . e 1
 —
Printed in U.S.A. August 1980



58

NUMERICAL INDEX
PART PAGE  REF. PART PAGE  REF. PART PAGE  REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO. .
10923 53 11 C 11190 39 39 C 15557 23 10
33686 53 4 C 11191 39 40 C 15564 43 11
35012 39 3 C 11192 39 42 C 15718 23 3
" 40035 9 20 C 11193 39 45 C 15746 23 2
40035 11 28 C 11194 39 44 C 16097 55 7
49485 19 24 C 11195 39 43 C 16200 31 4
A 10326 19 22 C 11196 41 46 C 16239 25 15
A 11538 39 24 C 11200 41 54 C 16362 25 7
A 12652 41 59 C 11201 39 41 c 16373 25 16
A 24509 47 16 C 11202 41 56 c 16379 37 14
A 25213 53 2 C 11203 41 57 C 16404 27 2
A 27001 9 23 C 11204 41 58 C 16429 27 7
A 27251 47 25 C 11205 41 61 C 16446 27 14
A 27287 39 26 C 11206 41 60 c 16447 27 14
A 27365 1 39 C 11207 41 62 C 16449 19 1
A 27999 41 55 c 11208 41 72 C 16581 57 1
A 30881 29 10 c 11209 41 64 16616 23 1
A 32181 39 2 C 11210 41 65 16786 23 12
A 34036 53 7 C 11211 41 66 @ 17067 43 13
A 37247 21 1 c 11212 41 6@ 17152 27 4
A 39519 21 8 C 11216 41 71 ) o 17161 57 2
A 40855 53 3 C 11222 39 8| ¢ 17162 57 3
A 70062 29 9 C 11223 41 C 17249 43 6
A 70090 5 7 C 11529 18 C 17281 43 3
A 70185 29 8 c 11545 % 19 c 17636 57 4 .
A 72077 17 3 C 11906 %} 5 C 17717 19 1 L
A 72099 17 5 c 12110 @ 5 C 17859 57 1
A 72103 17 8 c 121 29 6 C 17860 57 3
c 10314 29 2 C 1 19 2 c 17863 57 2
c 10314 41 84 c © 29 7 o 18014 31 2
C 10372 5 8 o 29 9 C 18016 31 1
c 10372 13 13 c\‘ 5 31 20 c 18017 31 21
C 10446 41 81 2975 37 18 C 18097 9 24
c 10487 41 78 13106 29 7 C 18097 11 34
C 10657 15 14 @ 13106 31 c 18098 19 14
c 10678 15 3 (Z?) 13360 43 1 c 18099 19 30
c 10822 41 7 c 14157 15 15 c 18101 9 18
(o 11162 39 c 14200 31 6 o 18113 47 14
(o 11163 39 c 14201 31 7 Cc 18147 37 15
Cc 11166 39 @ C 14304 49 7 C 18150 25 9
C 11167 39 1" c 14305 49 6 o 18153 25 6
Cc 11168 39 12 C 14399 1 26 Cc 18197 47 13
C 11170 39 14 c 14419 33 2% c 18216 5 3
C 11171 39 15 C 14506 19 4 C 18312 19 3
C 11173 39 20 c 14525 43 14 C 18389 47 9
C 11174 39 21 C 14534 27 12 C 18711 31 12
C 11177 39 25 C 14537 47 8 C 18733 25 21
C 11178 39 16 C 14553 47 17 C 18777 29 2
C 11179 39 27 C 1456% 47 4 C 18779 29 3
Cc 11180 39 28 C 14568 55 6 C 18793 19 3
C 11181 39 29 C 14690 15 20 C 18809 43 1
c 11182 39 30 c 14906 1 44 C 18811 43 4
o 11183 39 31 c 14906 21 1 c 18812 29 1
C 11184 39 32 C 14953 11 38 C 18814 11 43 \/
c 11185 39 33 C 15096 31 16 C 18890 25 9
C 11187 39 35 C 15410 27 9 c 18919 35 13
(o 11188 39 36 c 15514 33 23 C 18957 39 7
c 11189 39 37 c 16515 23 6 c 18964 35 2




’
1




